Py,

<KC>

g
PARTS CATALOG

3.5t BRI YR X 4

3.5t Rough Terrain Telescopic Handler

T H X

PARTS CATALOG

WS i AT PR 23 ]

HANGCHA GROUP CO., LTD.

05/2025



B0 B B B34 R 2 )

®  HANGCHA GROUP CO., LTD.

4 E & k. 400-884-7888

ot T E TG 2 2 55T K X AR 88 5
M id: 0571-88926666 (&HlL5) 85191117
f&3: 0571-85131772 W 4. 311305

Muk: http://www.zjhc.en ™ B HTHE4E: sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 88 Donghuan Road, Lin'an Economic Development Zone,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://www.hcforklift.com B E-mail: sales@hcforklift.com



¥ B
1. AR “RAHZ” L 3.5t BEF g X SRR 4.
2. il
@© R AR H b & B s E BT R R F TS, RS TSN &S B
@ A H =i LAF Al R FAHE H R A ], BRI T AE BSR4 EA RIS LR TG RS MR A, SR AEAR R A T BLXO.
3. iTEMRS, SUSMFTAXENRS, B WS, rmEmas . AT,

4. HEBHHEHAER, NWRE, AL ZMIE.
5. NREIUE, QTR LT EOFEATHOE, W SRR A H R BRI 22 AR, AR T RIS O AT S AR F A o F] S AR AR

INFORMATION

[.This catalogue collects all of the parts (components)in series of 50001b-7000lb 4 Wheel Drive Rough Terrain forklift.

[l.Looking up methods:
(D First looking up the series number of the part (component) in the drawings of the assembly, in which the part (component) is in the catalogue and then the codes

of the drawing and standard of the part (the component) in terms of the series number.

@ No noted are all of the interchangeable parts and components ,non-interchangeable parts and components are noted that which model can be applied, and it will
be noted at top righter corner of catalogue and corresponding remark..

IIl. Model, series Number, code Number of drawing and quantity should be given when ordering the spare parts.

IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.

V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, pleass consult with sales

department of Hangzhou Forklift Truck Co., Itd.



45 PR . iG] PR -
Abbreviations o X Original words Abbreviations Ve Original words
A# BH#, CH | LR Model numbers AR g)ﬂ”ﬁ;mﬁi (5 g::;‘itrizj)req”"ed' (As
A1,A2 A3 MRFS ltem,Assy MU o i) BT R AT metric unit screw thread
ASSY SRk 2 A Assembly uu e i) Ao IR A American unit thread
INC (Ehy Including IV ) B BRAT Imperial Units
LH Vs Left hand 2W [E TR LSS Simplex mast
RH H Right hand 2F LEES=EIRES Duplex mast
FR il Front side 3F = AEMT2E Triplex mast
RR 5 Rear side 3F4C =R VYT T4 Triplex mast-4 cylinder
LPG-Y FAIRAL Single fuel 4F 7 ampaup Quadruplex mast
LPG-QY XA Dual fuel 5F g 14E Quintuple mast
IMPCO Impco KR4 Impco combustion system 2-WAY TERZ BR IR Two-way multiple valve
ALL o Vit All models 3-WAY B R Three-way multiple valve
STD AN Standards 4-WAY VU 2 5 1] Four-way multiple valves
OPT AL Optional 5-WAY EmGES 3 Five-way multiple valve
KIT YE MBS | Part supplied as a kit

FEAE I AR SR 1 15

Non-built-in: Without Side shifter or with Hanging outside Side shifter for Mast

WENX: WEAMBEIE

Built—in: With Built—in Side shifter for Mast

-20230101: 2023 4 1 A 1 HZRiZA~(E#EHH)

-20230101: Manufactured not later than January 1, 2023.(Year-Month-Date)

20230101-: 2023 ¢ 1 A 1 HEZFEA(FEHH)

20230101-: Manufactured in and after January 1, 2023.(Year-Month-Date)




@

1P1 W

®
<+
>
O
o
ol
=
<
Lh
N
o
(@]
&
(@]
¥
0
<
be
@]
D
S <
9 LN
® Q
> S
o a
£ O
= o
—
a8 €
Px <
%.w,
NS
"
H#

©
—

PR\ QV\ S o
o, /z\, .i‘.l‘h//

8




1P1 v &8N & %t/Driving system @
@ A#T35-100XHYG ®
= o e - ) - , -
Irfe? P?rﬁﬁg. B Description Qt% SJIat:tElIéH}tqe &g:é: Ea%i Slﬁé}r?alil\%. Reﬁfrks
Al |RTC350-100000-000 |f&E1&ESE Drive axle system 1 A# A~ Not provided
A2 |RTC250-100000-000 |1&Eh&E% Drive axle system 1 B# A Not provided
1 | RTE350-150000-000 | Bi% SRk (E%) Front wheel assy 2 A~ Not provided
1 |RTE250-150000-000 | B# SRk (E%) Front wheel assy 2 A~ Not provided
2 | G000027-024080-01 1242 M24x80 Bolt M24x80 8
3 | G006170-000024-01 28 M24 Nut M24 8
4 | G007244-000024-00 | #E 24 Washer 24 8
5 | G000093-000010-00 #E 10 Washer 10 41
6 | G005785-010045-00 1242 M10x1.25%45 Bolt M10x1.25x45 8
7 | R561-130000-000 BBk ihas B AK Universal joint assy 1

e

®

(9

ST

arp

(127

3>

G4

s>




366 B AN 4 FR AR SO B T 2
ILLUSTRATION AND PART NAME CODE TEXT PAGE COMPOSITION

(1) EBf4%S—Figure number
(2) B &#HF—Figure title
(3) E# HHEl—Figure date
WA TizB R Fes BEAFN (3) &k HEART; ankhtElssiE, NFRAZE—EER.
When the start date and/or expiry date of the figures are indicated, it means that it is always applicable if there is no time annotation.
(4) FiEF=—Remarks
YR T BB &I AR
The remarks for each figure are indicated
(5) & ZE3—mModel No.
(6) FEIpHER—rFigure
(7) FS5)—TItem
(8) #4445 51|—Part No.
(9) H3r&FF|—Chinese part name
(10)  FEIL & FRF|—English part name
(1) #EF—-CQuantity
(12) Fia BEA%I—-Start date
(13) &1k HEAF—EXpiry date
(14) EFAZE3I%5]—Model No.
(15) % iF%—mRemarks

© mXHEFABHAIRAF HANGCHA GROUP CO., LTD.



H 33 CONTENTS

%2 &% PART 1  DRIVING SYSTEM 1-A
MRS PART 11 STEERING SYSTEM 2-A
HFIRG  PART 1T POWER SYSTEM 3-A

B ZARG.  PART
BN RS  PART

IV BODY SYSTEM 4-A

V
WIEZ&S. PART VI HYDRAULIC SYSTEM 6-A

VI

VI

CONTROL SYSTEM 5-A
HAS %% PART ELECTRICAL SYSTEM 7-A
IR PART

oz PART IX CAB SYSTEM 9-A

MAST SYSTEM 8-A

PR RS PART X LABELING SYSTEM 10-A



B—EBr fRHERL

Part I Driving system

A#T35-100XHYG

FS R ERER DAgit]
Item Description Serial No. Page
1P1 1D%riigji;:fzjé;szystem A# 1-1
1P2 %ﬁiiﬁin mounting A 1-3
1P3 E%Et wheel A 1-5
1P4 iiﬁ?’%gfy A# 1-7
1P5 Efgﬁﬁﬁe assy A# 1-9
1P6 Zﬁiéﬁgjsing assy A# 1-13
1P7 ﬁﬁlﬁuﬁcgf assy A# 1-15
1P9 &éﬁ%ﬁ?ﬁf “r%;ducer assy A 1-19
1P10 1D§r|2_i\3]e§ E.;Ea};f assy A# 1-23
1P11 E:ff)\(ff assy A# 1-25
1P12 Mot A# 1-29

Axle housing assy




1P13 Main reducer assy A# 1-31
R HIENEE S K -
1P14 Wet brake assy A# 1-33
E/GRIBBIER D
A# -
1P15 Left/Right wheel reducer assy 1-35
Toa—
1P16 ez Sk A# 1-39

Drive shaft assy




1P1

&5 &% /Driving system

A#T35-100XHYG

1-1



1P1 £ & &% /Driving system
A#T35-100XHYG
= e e L IFBH ; 1 :
fem | part o & Descriptin |01 | St cate | Bup cate. | Sen Mo et

1 | XHT3560-100800-000 BB 2R (M) Wheel assy ,LH 2
2 |XHT3560-100800-000 |%Eh& 2Rk (G M) Wheel assy ,RH 2
3 | XHT3560-100004-000 12$T M20x180 Bolt M20x 180 8
4 | G000097-000020-00 #E 20 Washer 20 8
5 |1G000093-000020-00 #E 20 Washer 20 8
6 |XHT3560-250000-000 |EIHFZAK Front axle assy 1
7 |XHT3560-142000-000 |Ri{&Eh4HEAK Front transmission shaft | 1
8 |G166742-010035-00 1248 M10x1.25%35 Bolt M10x1.25%35 32
9 |G000093-000010-00 #E 10 Washer 10 32
10 |G006171-000010-04 26 M10 Nut M10 32
11 |XHT4560-258000-000 |ZFiR#E Transmission 1
12 |XHT3560-141000-001 |EfEzhiHa Rear transmission shaft 1
13 |XHT3560-220000-000 |/EtFEAR Rear wheel assy 1

1-2




622 %5 /Transmission mounting

3

A#T35-100XHYG

1P2

_—

1-3



1P2 T 1R 6 22 %5 /Transmission mounting
A#T35-100XHYG
_ - = TeAm B oE = ; :
fom | utho & Desciption | G | st e | Expate | seril o et
1 |XHT3560-103002-000 |%#Z#2 Bolt 2 04/2020
2 |G005789-016040-01 1242 M16x40 Bolt M16x40 8
3 | XHT3560-103200-000 SENFEG X EE Bracket ,RH 1
4 |J00GXR25-000100-000 |#iixit Cushion 2
5 |XHT3560-103400-000 AREZSR Bracket ,RH 1
6 |JG163-000005-000 ER Washer 2
7 |1G006178-000014-00 ZHM14 Nut M14 2
8 |G000091-3P2040-00 $H3.2%x40 Pin 3.2x40 2
9 1G005789-012030-01 1242 M12x30 Bolt M12x30 8
10 |XHT3560-103100-000 NENFEA TR Bracket ,LH 1
11 [ XHT3560-103300-000 EREXSR Bracket ,LH 1




1P3 BiI%E/Front wheel

A#T35-100XHYG

ﬂ%\ e
("}T&}) A

X I"\

2\
—-_

1-6




1P3 BiI%e/Front wheel
A#T35-100XHYG

FS Ly SR . e | FwWBE | SULEHE EAER %iF
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
Al |XHT3560-100800-000 e RR 2R () Wheel assy ,LH 2 8% INC:1-2

A2 |XHT3560-100800-000 |%B&ERk(HM) Wheel assy ,RH 2 % INC:1-2

1 |XHT3560-100810-000 |%HIEAK Rim-assy 1 Vacuum tire

2 |XT4000-100801-000 Bz %R 400/80-24 Vacuum tire 1 Vacuum tire

1-6




1P4

B = B /Fender assy

A#T35-100XHYG

1-7



1P4 4R R = Ak/Fender assy
A#T35-100XHYG

=] *y ity = =T > H > 1) 33
fem | ratho. i Description |1 e | Epaate | seroino Rematks
Al |XHT3560-180000-000 |34 B4R =A% Fender assy 1 4 INC:1-6

1 |G012618-004010-00 45T 4x10 Rivet 4x10 20

2 |XT4031-180001-000 ARITHRR Fender,RH

3 |XHT3560-182000-000 |4 R4R3 %8 Bracket

4 |XHT3560-181000-000 |#4E#R 242 Bracket

5 |XT4031-180002-000 FRTESRAR Fender,LH

6 |GT070P1-012040-01 #2847 M12x1.5%40 Screw M12x1.5x40 16

1-8




B = /Front axle assy

-100XHYG

A#T35

1P5

1-9



1P5 B B)/Front axle assy
A#T35-100XHYG
= ™ He Nl A=k ; Y 33
fem| P 7 Descipton |0 | otartcate | Bxpaate | Serii o Remarts

1 |G000091-004050-01 $H4%x50 Pin 4x50 2 B2 INC:1-6
2 |G009459-000024-02 2 EFM24 %2 Nut M24x2 2

3 |RTC350-220016-002 G PRI[IE RS Bolt 2

4 |XHT3560-256000-000 |ZAiiHEiR=s =K |Left wheel reducer assy 1

5 |G006170-000016-00 128M16 Nut M16 8

6 |RTC350-220017-002 KPR 4R 42 Bolt 2

7 |XHT3560-220300-000 |f&zhih=mR Drive shaft assy 2

8 |RTC500-227000-002 ¥ E)EAT Sih& A M | Steering linkage and bearing | 2

9 |GT070P1-012035-02 124$TM12x1.5%35 Screw M12x1.5%35 4

10 |RTC500-221000-002 3% o) hEL Steering cylinder 1

11 |JT79401-010001-00 JAMM10x1 Oil cup M10x1 3

12 |GT070P1-012040-01 12$TM12x1.5%40 Screw M12x1.5%x40 8

13 |XHT3560-250004-000 | EFH%h Pin 1

14 |XHT3560-250006-000 |i@%#H Washer 2

15 |JT06994-000VD60A-00 |Z5%1EEVD60A Ring VD60A 4

16 |XHT3560-251000-000 |#HF5=BEtt Axle housing assy 2

17 |RTC500-220013-002 BN Pin 2

18 |RTC350-220019-002 12#M14x1.5%35 Bolt M14x1.5%35 12

19 |G005785-014130-05 1248M14x1.5%x130 |Bolt M14x1.5x130 32

20 [G006170-000010-00 $2H8M10 Nut M10 2

21 |G000078-010040-00 R EEIZ$TM10%40 |Screw M10x40

22 |Q903-Z1/8-G00 BREZ1/8" Vent plug Z21/8"




B = /Front axle assy

-100XHYG

A#T35

1P5

1-11



1P5 BI#% = A% /Front axle assy
A#T35-100XHYG
Fs YIRS " - FiaHE | BuEHAR ERER %iF
Item Part No. B Description Start date | Exp date Serial No. Remarks
23 |GT070P1-008025-01 12$TM8x% 25 Screw M8x25

24

XHT3560-253000-000

AR HITN RS B K

Wet brake assy

=
Qty

8

2
25 |AHP352-110016-000 MSMEM12x1.25 | Bleed valve M12x1.25 4
26 |J001001-0141P5-00 12FEM14x1.5 Plug M14x1.5 4
27 1J000982-000014-00 #E 14 Washer 14 4
28 |G001153-010001-00 SH#M45°M10x1 Oil cup 45° M10x1 2
29 |G005783-006016-00 12#M6x% 16 Bolt M6x 16 2
30 |RTC350-223006-002 EEDoN Block 2
31 |RTC350-220011-002 [E¥ETNRE Rear oscillation bracket 2
32 |RTC350-220004-002 EMNE Locating sleeve 4
33 |RTC350-220015-002 HE Bushing 2
34 |RTC500-223004-002 iy Washer 2
35 |XHT3560-252000-000 |FRIR=E AR Main reducer assy 1
36 |XIPD150-220200-000 |AEfEREREAL  |Angle sensor assy 1
37 |GT070P1-004014-00 12$TM4x 14 Screw M4x14 3
38 |XT2530-250002-000 REERKISELEE |Angle sensor mounting bracket | 1
39 |XT2530-220005-000 REERIEILERE |Angle sensor mounting bracket | 1
40 |XHT3560-250005-000 L5 Pin 1
41 |JT79401-006000-00 M6 Oil cup M6 1
42 [G9877P1-025003506-01 |;Mm*fFB25x35%x6 |Oil Seal FB25x35%6 1
43 |XHT3560-255000-000 |A#IBAEERESM |Right wheel reducer assy 1




Hr 5240 4/Axle housing assy

A#T35-100XHYG

1P6

1-13



1P6 7= 40 14/Axle housing assy
A#T35-100XHYG
= S 7l = N=E IFBH ; Y 33

tem | partho. & Descriptin | 0| S aate | Exp ante | sl o Rt
1 |G0894P1-000062-00 |%MAIs# M4 -ABY62  |Ring for shaft type A 62 1
2 |XRBN468-114200-000 |EE#FH5HIzhHERK | Friction disc and brake disc | 1
2-1 [XRBN468-114201-000 |7~fskiZsz Bolt 4
2-2 |XRBN468-114203-000 |#lIzhFH@116X@187X2.5 |Brake disc p116Xp187X2.5 5
2-3 [XRBN468-114202-000 |FE# 5 118X186X3.5/2 |Friction disc 118X186X3.5/2 | 4
2-4 |AHP352-110060-000 HW601 14§25 Spring HW6011 96
2-5 |G006184-000005-00 $2£M5 Nut M5 4
3 |XHT3560-251002-000 |#%H#EE Splined sleeve 1
4 |XHT3560-251001-000 |7f* Housing 1
5 |RTC500-224002-002 |fNE Steel bushing 1
6 |RTC500-224003-002 X T H%&d=40 |Bearing d=40 1
7 13000982-000022-00 #E22 Washer 22 1
8 (J001001-0221P5-00 IREM22x1.5 Plug M22x1.5 1
9 |G000119-010020-00 E+E$510x20 Pin 10x20 2
10 |G005783-010040-00 12#2M10x40 Bolt M10x40 2
11 |G006170-000010-00 $2H8M10 Nut M10 2
12 |GT34521-000901P8-00 | O, %5 +1[E|9x1.8 O Ring 9%1.8 4
13 |[XHT2560-251004-000 |Tn#E Push Rod 2




1P7

F IR S 2 B /Main reducer assy

A#T35-100XHYG




1P7 F IR ES S/ Main reducer assy
A#T35-100XHYG
Fs Ly Y] - e | FHBH | SLHE ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 |J001001-0221P5-00 |42Z%EM22x1.5 Plug M22x1.5 2
2 []000982-000022-00 |22 Washer 22 3
3 |XHT3560-252100-000 | EfBSZ@SBRA || drive and differential |
4 |RTC350-223005-002 |im*tima=@90x10 Oil seal end cover 1
5 |XBCB450-112011-000 A= /~NFAIZEFM26x1.5 |Nut M26x1.5 1
N <l em Input flange shaft with
- - k2t i ERE AN Y
6 |RTC350-223200-002 |#MINEZIHERFASHH dust boot assy 1
7 |XIPD800-110013-000 |;M*tFB60x90x12 Oil Seal FB60%x90x12 1
8 |GT00297-0031308-00 |%47%31308 Bearing 31308 1
9 |RTC350-223008-002 |iF%e#fH Washer 1
10 [GT00297-0031310-00 |%H#%31310 Bearing 31310 1
11 |RTC350-223007-002 |i@®#H Washer 1
12 |XHT3560-222001-000 | E @RS Main reducer housing 1
B[R R T 4 .
13 |RTC350-112030-W00 29590/29522 Bearing 29590/29522 2
14 |GT119P1-010020-04 |[E#E$H10m6x20 Pin 10m6x20 2
15 [RTC1000-110009-000 |##MR A7 FAIREM22x1.5 |Plug M22x1.5 1




B HI e S Ak/Wet brake assy

A#T35-100XHYG

1P8

1-17



1P8 eI HI B8R S A/ Wet brake assy
A#T35-100XHYG
= S| A He N=E A=k ; y 33
tem|  portho 7 Descripton | | sar cate | Expaate | Seril o Romarts
1 |GT070P1-006016-01 RS AREFEKIZETM6%16  |Screw M6x16 2
2 |XHT3560-253009-000 |#5#R Backing plate 1
3 |GT34521-023605P3-00 |Of2#&1[E236x5.3 O Ring 236x5.3 2
4 |XHT3560-253005-000 |{TEHIFNEE Service brake piston 1
5 |XHT3560-253007-000 |*EF;Z 1 227x3.53%3.53 |Ring 227%3.53%3.53 1
6 |XHT3560-253008-000 |#Ef2ZE+TE209%3.53%3.53 |Ring 209%3.53x3.53 2
7 |XFPD350-114008-100 |#Ef2Z5#1E156%3.53%3.53 |Ring 156%3.53%3.53 1
8 |GT070P1-008016-01 12$TM8x% 16 Screw M8x 16 1
9 |XHT3560-253006-000 |#4tR Backing plate 1
10 |GT119P1-006020-04 R +E$H6M6x%20 Pin 6m6x20 3
11 |th-8m6x25 011-3%£= 011-Flange 4
12 |XHT3560-253001-000 |#IzhgssT Brake housing 1
13 |XHT3560-253002-000 | %17 & Bearing bracket 1
14 |XHT3560-253003-000 |5#EYA4.0x18.5x42 Spring YA4.0x18.5x42 | 30
15 |GT070P1-008025-01 $2$TM8% 25 Screw M8x25 24
16 |XHT3560-253004-000 |JFZEHIFNFE Parking brake piston 1
17 |RTC350-223003-002 |%iE Lock plate 1
18 |HF130B-2402015 IR S EAZ Nut 1




k| B3I EIER SR 2 )/ Left/Right wheel eeducer assy

A#T35-100XHYG

1P9

1-19



1P9 L/ AEINREIR R 2 A/ Left/Right wheel eeducer assy
A#T35-100XHYG
= 170 e N=F o=k ; T ;

fem | part o & Descriptin | 51| ot cte | Bxp ate | senal o Remarts
1-1 |XHT3560-255001-000 |A%EEFEAK Right steering housing | 1

1-2 |XHT3560-256001-000 |Z %@ A Left steering housing 1

2 | G9877P1-065009010-01 |;H*fFB65x90x10 Oil seal FB65x90x10 1

3 |G0893P1-000085-00 FLA SR M4 E-ABY85 Ring for bore type A85| 1

4 |G0893P1-000090-00 FLA B M5 RE-ABL90 Ring for bore type A90 | 1

5 |RTC500-222014-002 |E&Z1HE Ring seal 2

6 |RTC500-222012-002 ERE Splined sleeve 1

7 |RTC500-222013-002 4% Bushing 1

8 |RTC500-222018-002 e B AR T H#A&NCF2912 |Bearing NCF2912 2

9 |G0894P1-000060-00 thA s M TR -ARL60 Ring for shaft type A 60 1

10 |RTC500-222019-002 W) Cassette seal 1

11 |G0893P1-000180-03 FLA M TR -ARY 180 Ring for boretype A180 | 1

12 |GT00297-0032024-00 |%h7%32024 Bearing 32024 1

13 |XHT2560-255003-000 |%t%ki242 Bolt 10

14 |XHT3560-256003-000 |%%k Wheel hub 1

15 |GT34521-025005P3-00 |OfzZ&+1E250x5.3 O Ring 250x5.3 1

16 |GT00297-0032928-00 |%h7%32928 Bearing 32928 1

17 |RTC500-222006-002 BIRIER Nut 1

18 |G000070-008012-00 12$TM8x% 12 Screw M8x12 2

19 |RTC500-222004-002 RS Gear ring support 1

20 |RTC500-222015-002 FLAE RN E Ring for bore 1

21 |RTC500-222005-002 % Gear ring 1

1-20




ke /B3I EIER R 2 A/ Left/Right wheel eeducer assy

A#T35-100XHYG

1P9

1-21



1P9 & /AR 2 2 A/ Left/Right wheel eeducer assy
A#T35-100XHYG
— - = =TT — ; T :
tem|  portto ol Descipton | 01| otrt cate | exp cate | seril o Remri
22 |G005783-010020-00 12#2M10x20 Bolt M10x20 8
23 |RTC500-222008-002 ITEREE Ring 4
24 |GT00309-00329P8-01 Rohil& RET3%x29.8 Bearing 3x29.8 232
25 |RTC500-222007-002 TEER Planet gear 4
26 |RTC500-222009-002 ITERHME Planet gear bushing 4
27 |XHT3560-256002-000 |{TE%#Z%° Planet gear carrier 1
28 |GT070P1-010020-00 12$TM10x20 Screw M10x20 4
29 |X1000-113310-000 R E Nut 10
30 |J000982-000022-00 #HE22 Washer 22 1
31 |RTC1000-110009-000 MR A 7S FBEREM22x1.5 |Plug M22x1.5 1

1-22




1P10

&% S A%/ Drive shaft assy

A#T35-100XHYG

1-23



1P10 & Eh4d = m)/Drive shaft assy
A#T35-100XHYG
— - =Y =T — N T :
fem| et & Descriptin || ot cote | Expaate | Seril o Remarts
1 |XHT3560-220310-000 Ehh Drive shaft 1
2 |G9877P1-055007510-01 |;m*fFB55%x75x%10 Oil seal FB55x75%10 1
3 |GT34521-01003P55-00 |Of.Z%+1[E|100%3.55 O Ring 100x3.55 1
4 |RTC500-225002-002 LR B Bearing bracket 1
5 |G0893P1-000085-00 FLA B M4 E-ABY85 Ring for bore type A 45 1
6 |G0894P1-000045-00 4h A SR M 45 -ABY45 Ring for shaft type A45 | 1
7 | GT00276-0006209-00 7% 6209 Bearing 6209 1

1-24




[51% 5 m/Rear wheel assy

-100XHYG

A#T35

1P11

1-25



1P11 a1 2 B/Rear wheel assy
A#T35-100XHYG
= e e N=F o=k ; 1 ;
fem| i & Description G | oo aote | Expaate | 2erii o remarts
1 |G000091-004050-01 $H4x50 Pin 4x50 2
2 [G009459-000024-02 12HM24%2 Nut M24x2 2
3 |RTC350-220016-002 FEPRI RS Bolt 2
4 |XHT3560-256000-000 |ZAiiimiEsE =R |Left wheel reducer assy 1
5 |G006170-000016-00 12HFM16 Nut M16 8
6 |RTC350-220017-002 KPR EHE Bolt 2
7 |XHT3560-220300-000 |f&zhihEAK Drive shaft assy 2
8 |RTC500-227000-002 |¥:mEHFSH&LAH | Steering linkage and bearing 2
9 |GT070P1-012035-02 |##4TM12x1.5%35 |Screw M12x1.5x35 4
10 |RTC500-221000-002 |%%[@)5hEL Steering cylinder 1
11 |JT79401-010001-00 JHAM10x1 Oil cup M10x1 3
12 |GT070P1-012040-01 12£TM12x1.5%40 Screw M12x1.5%x40 8
13 |XHT3560-250004-000 |_3$#%H Pin 1
14 |XHT3560-250006-000 | A Washer 2
15 |JT06994-000VD60A-00 | 2Z5EfEVD60A Ring VD60A 4
16 |XHT3560-221000-000 |#fFFE4EH Axle housing assy 2
17 |RTC500-220013-002 T EtH3H Pin 2
18 |RTC350-220019-002 12#2M14x1.5x35 Bolt M14x1.5%35 12
19 |G005785-014130-05 1248M14x1.5x130 |Bolt M14x1.5x130 32
20 |G006170-000010-00 28M10 Nut M10 2
21 |G000078-010040-00 PI7< FB s 3R R ST Screw M10x40 2
M10x40
22 |Q903-21/8-G00 B5%EZ71/8" Vent plug z21/8" 2

1-26




a1 2 B/Rear wheel assy

-100XHYG

A#T35

1P11

1-27



1P11 a1 5 m/Rear wheel assy
A#T35-100XHYG
— T o N=T" =g N T 3
fem|  parto & Description o | sor ante | Expcate | 2erii o Remarts

23 |GT070P1-008025-01 12$TM8x% 25 Screw M8x25 8
24 |XHT3560-223000-000 |:BRXHIBhEEEAK  |Wet brake assy 2
25 |AHP352-110016-000 MSM¥M12x1.25 |Bleed valve M12x1.25 2
26 (]J001001-0141P5-00 12ZFEM14%x1.5 Plug M14x1.5 3
27 |3]000982-000014-00 #E14 Washer 14 3
28 |G001153-010001-00 JH#45°M10x1 Oil cup 45° M10x1 2
29 |G005783-006016-00 124#2M6%16 Bolt M6x 16 2
30 |RTC350-223006-002 ik Block 2
31 |RTC350-220011-002 [EIEENEE Rear oscillation bracket 2
32 |RTC350-220004-002 EMNE Locating sleeve 4
33 |RTC350-220015-002 hE Bushing 2
34 |RTC500-223004-002 BhH Washer 2
35 |XHT3560-252000-000 |FRiEESFEAK Main reducer assy 1
36 |XIPD150-220200-000 |fAE&REEEM  |Angle sensor assy 1
37 |GT070P1-004014-00 12$TM4x 14 Screw M4x14 3
38 |XT2530-250002-000 REERIELREE |Angle sensor mounting bracket | 1
39 |XT2530-220005-000 RERRIEZLIKE |Angle sensor mounting bracket | 1
40 |XHT3560-250005-000 | L3 $#%H Pin 1
41 |JT79401-006000-00 M6 Oil cup M6 1
42 |G9877P1-025003506-01 |;HFfFB25%35%6 |Oil Seal FB25x35x%6 1
43 |XHT3560-255000-000 |A#AREIESS S |Right wheel reducer assy 1

1-28




5540 1/Axle housing assy

A#T35-100XHYG

1P12

1-29



1P12 Hr 5240 5/Axle housing assy
A#T35-100XHYG
— F o =T g N T :

tem|  patho & Descriptin |11 | ot cate | Expaate | Seril o Remarts
1 |G0894P1-000062-00 |4 ¥EIEI4ME-ARI62  |Ring for shaft type A 62 1
2 |XRBN468-114200-000 |EE#FH S5HIshH K Friction disc and brake disc | 1
2-1 |XRBN468-114201-000 |7~fskizte Bolt 4
2-2 | XRBN468-114203-000 |#I&hH @116Xp187X2.5 |Brake disc (p116X(p187X2.5 5
2-3 |XRBN468-114202-000 |EE#E )} 118X186X3.5/2 |Friction disc 118X186X3.5/2| 4
2-4 |AHP352-110060-000 |HW60114FHz58E Spring HW6011 96
2-5 | G006184-000005-00 $Z2HEM5 Nut M5 4
3 |XHT3560-251002-000 |fE£#EE Splined sleeve 1
4 |XHT3560-251001-000 |7k Housing 1
5 |RTC500-224002-002 |[fNE Steel bushing 1
6 |RTC500-224003-002 fAiEp X T H%&d=40 |Bearing d=40 1
7 1J000982-000022-00 B[E[22 Washer 22 1
8 1J001001-0221P5-00 I2FEM22x1.5 Plug M22x1.5 1
9 |GT119P1-010020-04 E+F$H10m6x%20 Pin 10m6x20 2
10 |G005783-010020-00 124#£M10x20 Bolt M10x20 2
11 |J000982-000010-00 #E10 Washer 10 2

1-30




1P13

F IR S 2 B /Main reducer assy

A#T35-100XHYG

1-31



1P13 FRIREE S AL/ Main reducer assy
A#T35-100XHYG
FS Y SY - WE| FWBH | SULHE ERER %iF
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 |J001001-0221P5-00 |#%ZEM22x1.5 Plug M22x1.5 2
2 ]000982-000022-00 |22 Washer 22
_ . Main drive and
= = — 3 IE\ . .
3 |XHT3560-252100-000 | & sh5EF=S differential assly 1
4 |RTC350-223005-002 |;h¥fimzE@9o0x10 Oil seal end cover 1
5 |XBCB450-112011-000 |A=ZMm/AIZEM26x1.5 |Nut M26x1.5 1
s s Input flange shaft with
- - SEiih sy
6 |RTC350-223200-002 |M#INAE=MSHAESHEHEF dust boot assy 1
7 |XIPD800-110013-000 |;M3fFB60x90x12 Oil Seal FB60x90x12 1
8 |GT00297-0031308-00 |%H7#31308 Bearing 31308 1
9 |RTC350-223008-002 |iAx#H Washer 1
10 |GT00297-0031310-00 |%H/&31310 Bearing 31310 1
11 |RTC350-223007-002 |i@x#)H Washer 1
12 |XHT3560-222001-000 |F Xz Main reducer housing 1
B E R F & .

13 |RTC350-112030-W00 29590/29522 Bearing 29590/29522 2
14 |GT119P1-010020-04 |[E+E$H10m6x20 Pin 10m6x20 2
15 |RTC1000-110009-000 |#40RAI7~FAIEEM22x1.5 |Plug M22x1.5 1

1-32




1P14

eI\ HI e S K/ Wet brake assy

A#T35-100XHYG

1-33



1P14 B3 HI e S K/ Wet brake assy
A#T35-100XHYG
— T o =T g N T :
fem|  paio, & Description | | Gt date | bup cate. | Seri o, Remarts
1 |GT34521-023605P3-00 Of2 %5+ F8236%5.3 O Ring 236x5.3 2
2 | XHT3560-253005-000 ITESIEEE Service brake piston | 1
3 | XHT3560-253007-000 B 2T 227%3.53%3.53 |Ring 227x3.53x3.53 1
4 |XHT3560-253008-000 B2 2+ 209%3.53%3.53 | Ring 209x3.53x3.53 1
5 |G000119-008030-04 [F+E$H8%30 Pin 8x30 2
6 |XHT3560-223001-000 Hl5h 28 FE A Brake housing 1
7 |XHT3560-223002-000 ShR B Bearing bracket 1
8 |GT070P1-008025-01 12$TM8x% 25 Screw M8x25 12
9 |HF130B-2402015 IR S EZ R Nut 1
10 |GT070P1-008016-01 12$TM8x% 16 Screw M8x16 1
11 |RTC350-223003-002 BiA Lock plate 1

1-34




1P15

L /BRI E IR SR 2 )/ Left/Right wheel reducer assy

A#T35-100XHYG

1-35



1P15 k[ AEINRER SR 2 i/ Left/Right wheel reducer assy
A#T35-100XHYG
— N o =T g N T :

fem|  paito & Descipton |01 | it cate | Bxpate | senl o Remarts
1-1 |XHT3560-255001-000 |A#E[EFK Right steering housing | 1

1-2 |XHT3560-256001-000 |Z &% [E5FHEMA Left steering housing 1

2 |G9877P1-065009010-01 |;H*fFB65x90x10 Oil seal FB65x90x10 1

3 |G0893P1-000085-00 FLAA S M4 B -ABY85 Ring for bore type A85 | 1

4 | G0893P1-000090-00 FLA SR M5 RE-ABL90 Ring for bore type A90 | 1

5 |RTC500-222014-002 E BRI Ring seal 2

6 |RTC500-222012-002 ERE Splined sleeve 1

7 |RTC500-222013-002  |%4&E Bushing 1

8 |RTC500-222018-002 < B AR T H#&NCF2912 | Bearing NCF2912 2

9 |G0894P1-000060-00 4 A S8 1 $E FE-ABY60 Ring for shafttype A60 | 1

10 |[RTC500-222019-002 WS Cassette seal 1

11 |G0893P1-000180-03 FLA M TR -ARY 180 Ring for bore type A 180| 1

12 |GT00297-0032024-00 7% 32024 Bearing 32024 1

13 |XHT2560-255003-000 |%#&4242 Bolt 10

14 |XHT3560-256003-000 |%% Wheel hub 1

15 |GT34521-025005P3-00 |Of2Z+fE250x5.3 O Ring 250x5.3 1

16 |GT00297-0032928-00 4h7%32928 Bearing 32928 1

17 |RTC500-222006-002 IR E Nut 1

18 |G000070-008012-00 12$TM8x%12 Screw M8x12 2

19 |RTC500-222004-002 RS Gear ring support 1

20 |[RTC500-222015-002 FLAE RN E Ring for bore 1

21 |RTC500-222005-002 % Gear ring 1

1-36




1P15

k| BN EIR SR 2 A/ Left/Right wheel reducer assy

A#T35-100XHYG

1-37



1P15 k[ AEINRER R 2 i/ Left/Right wheel reducer assy
A#T35-100XHYG
— - = =T — : T :
tem| Pt Gl Descripton | G0 | dtt cate | exp cote | sl o Remri

22 |G005783-010020-00 1242M10x20 Bolt M10x20 8

23 |RTC500-222008-002 ITEREE Ring 4

24 | GT00309-00329P8-01 RohilE& RET3%29.8 Bearing 3x29.8 232

25 |RTC500-222007-002 TEER Planet gear 4

26 |RTC500-222009-002 ITERHME Planet gear bushing 4

27 |XHT3560-256002-000 ITERSE Planet gear carrier 1

28 |GT070P1-010020-00 12$TM10x20 Screw M10x20 4

29 |X1000-113310-000 R E Nut 10

30 |J000982-000022-00 #HE22 Washer 22 1

31 |RTC1000-110009-000 W N7 AYREM22x1.5 |Plug M22x1.5

1-38




1P16

& Eh%Mh = AR /Drive shaft assy

A#T35-100XHYG

1-39



1P16 & B4 =AY /Drive shaft assy
A#T35-100XHYG
= B e N=E IFBE : 1 ;
fem | bath & Descriptin | 51| dtue aste | exp cote. | Seri o remarts
1 |XHT3560-220310-000 2% Drive shaft 1
2 |G9877P1-055007510-01 |ih*fFB55%75%x10 Oil seal FB55x75%10 1
3 |GT34521-01003P55-00 Of2 &£ E1100%3.55 O Ring 100x3.55 1
4 |RTC500-225002-002 Sy R Bearing bracket 1
5 |G0893P1-000085-00 FLA 3 M 45 -ABY85 Ring for bore type A45 | 1
6 |G0894P1-000045-00 AR M5 -ARY45 Ring for shaft type A45| 1
7 | GT00276-0006209-00 7% 6209 Bearing 6209 1

1-40




B/ EERL

Part II Steering system

A#T35-100XHYG

FS BIR ERFER pigi
Item Description Serial No. Page
HoRE
2Pl Steering device A -1
B EEERK
2P2 Steering wheel assembly A# 2-3
S B R

Steering pipe device

2-A



2-B



3£ [5)%E & /Steering device

A#T35-100XHYG

2P1

S
—

2-1



2P1 & [a) 3% & /Steering device
A#T35-100XHYG
= e = s - ; ! 33
Irfe?; Pltaﬁrﬁ\lli?). AR Description %Zt% S;Iaflpt%éﬂfe %(% Ea%ﬁe Sﬁeﬁalil\%. Reﬁfrks
1 [X700-213000-000 EiREREEE Steering gear 1
2 |XHT3560-210200-001 |2 Bracket 1
3 |G000093-000010-00 #®E 10 Washer 10 5
4 |G005783-010025-00 124 M10X 25 Bolt M10x25 4
5 |G907417-010040-00 ‘A E124 M10X30 Bolt assy M10x30 4
6 |XHT2560-210001-001 |T3%Z2 Bracket 1
7 |G907417-010020-00 HEIEME M10X20 Bolt assy M10x20 2
8 |AP1600-210002-000 A7 M1 28242 Bolt M12 2
9 |AP1600-210007-000 PRI 4242 Limit bolt 1
10 |AP1600-210003-000 A75 M1 0824e Bolt M10 2
11 |XHT2560-210011-000 |iE3EHR Connection board 1
12 |XHT2560-210012-000 |iE#E#R Connection board 1
13 |G0097P1-000012-00 #E 12 Washer 12 1
14 |XHT2560-210004-000 |FEHKH Clamping gasket 1
15 |XHT2560-210005-000 |RE#HH Clamping gasket 1
16 |XHT2560-210003-000 |4 Lock shaft 1
17 |XF250-213000-000 HMEFR Lock Handle 1
18 |XHT2560-213000-000 |4 EE SR Steering pipe device assy 1
19 | G000093-000016-00 B®E 16 Washer 16 1
20 |2QD-210001 FEEIEE Nut 1
21 |X740-211000-000 B BB R Steering wheel assy 1
K1 |Z331-30 EREEFRIEIEE | Steering gear repair kit 1 FH3 87 /Danfoss
K2 (1000000732 EkEER1EIEE | Steering gear repair kit 1 $8;1/ZHENJIANG

2-2




2P2

75 [a1£2 = 5% /Steering wheel assy

A#T35-100XHYG

2-3



2P2 73 [8) £ 2 f/Steering wheel assy
A#T35-100XHYG
Fs LY/ SR - W& | FFRHE | & HE ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
Al [X740-211000-000 FHEE B Steering wheel assy 1 B8 INC: 1-2
1 |XF250-211001-W00 |/A5M&E= Steering wheel pad 1
2 |X740-211100-W00 FE & Steering wheel body 1




B=Er BHEL

Part III Power system

A#T35-100XHYG

FS BIR ERFER DT

Item Description Serial No. Page
N ES _

3P1 Power system A 31
RENZG

3P2 Cooling system A¥ 3-5
B FEE N

3P3 Motor support assembly A# 3-9

3-A



3-B



A#T35-100XHYG

N—

Eh 1% Yt /Power system

3P1

@.illl SRR

R

3-1



3P1 BN 11Z 4 /Power system
A#T35-100XHYG
= £ il = N D > ] 3
Irfeﬁ P'_taﬁrﬁ\%. B Description %t% Safgﬁl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |G005789-08045-00 1242 M8x45 Bolt M8x45 4
2 | 30DH-322000 R R Ring cushion 8
3 |XHT2560-721300-000 A3 BELR 4 Motor bracket, FR 1
4 |G005789-010025-01 124#2M10%x25 Bolt M10x25 8
5 |XHT3560-725000-000 JHREBL Pump motor 1
6 |XHT2560-721200-000 fEXX EELR Motor bracket, RR 1
7 |60XEND-760100-G00 Bt Battery 1
8 |G005789-008020-00 1242 M8x20 Bolt M8x%20 14
Al |XHT3560-722000-000 S R 5 Battery bracket assy 1 8% INC:9-14
9 [XHT3560-722100-000 FRHRFELSR B AR Battery bracket 1
10 |N163-440001-000 R Pull rod 1
11 |XF250-442000-001 EREH Clamping plate assy 1
12 |G0097P1-000006-00 B 6 Washer 6 1
13 | G000093-000006-00 s EE IR E6 Washer 6 1
14 | GR501-650002-000 R[] Butterfly washer 1
15 |G166742-012040-00 12#M12x1.5%x40 |Bolt M12x1.5%40 6
16 |XHT3560-726000-000 5| BALERK Drive motor assy 1
17 | XHT3560-105000-000 Y EEH Motor support assy 1
18 |G005789-012025-00 12F2M12x25 Bolt M12x25 4
19 |XHT3560-727000-000 FHER R A Lithium battery assy 1
20 | XHPYW500-725000-000 = ERCE BT Power Distribution Unit 1
21 |XHT3560-721501-001 FHKEFEXS  |Bracket 1

3-2




A#T35-100XHYG

N—

Eh 1% Yt /Power system

3P1

@.illl SRR

R

3-3



3P1 £ 11 %% /Power system
A#T35-100XHYG
=] ¥ il = N D : ] 33
Irfeﬁ Plta%ribll\llig. B Description %Zt% S;Ia;zrp’lcl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
22 |XHT2560-780300-000 | FEEB¥HEE Charging socket 1
23 | G000070-005020-00 12$TM5x%20 Screw M5x20 4
24 | G006183-000005-00 B2HM5 Nut M5 4
25 | XHT2560-780000-000 FHFTB Charger 1
26 |G006183-000010-00 ¥28M10 Nut M10 4
27 |XHT3560-721400-000 FEEBRH LR Bracket 1
28 |XHT3560-770000-000 |4#ENHS Cooling system 1
29 |XHT3560-721100-000 PDUZ 22 B X, Bracket 1
30 |G005789-010025-00 1242M10x25 Bolt M10x25 2
31 |G005789-010040-00 12#M10x40 Bolt M10x40 2

3-4




A ENFE % /Cooling system

A#T35-100XHYG

3P2

3-5



3P2 2 ENFE S /Cooling system
A#T35-100XHYG
= = = - . - , =
Irfeﬁ Pltaﬁrﬁ\llig. B Description %t% Safgﬁl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |G005789-008025-00 1242 M8% 25 Bolt M8x%25 8
2 | G006183-000008-00 $Z M8 Nut M8 2
3 |XIPYG350-765000-G00 |BZBK/KFE Expansion tank 1
4 |XHPY500-760100-000 | &Rk FEZ 22 Bracket 1
5 |XHT3560-770200-000 BUASE A Bracket, RH 1
6 |N163-333000-001 Zoha Cushion 2
7 |G005789-006030-00 1242M6%30 Bolt M6%30 2
8 |[XHT3560-771000-001 |82 EAK Radiator assy 1
9 |XHT3560-770400-000 |RU#ASRA R Bracket, LH 1
10 |Q672-38-G00 b7 Hoop 12
11 |XHT3560-770007-001 [7K& Water pipe 1
12 |XHT3560-770002-001 |7KE&E Water pipe 1
13 |XHT3560-770006-001 KE Water pipe 1
14 |XHT3560-770005-000 WNE Steel pipe 1
15 |XHT3560-770004-001 |7KE& Water pipe 1
16 |XHT3560-770003-001 |7KE&E Water pipe 1
17 |XHT3560-770008-001 |7/K%& Water pipe 1
18 |XHPY500-761000-000 |EBFKZREEAK Water pump assy 1
19 |XHT3560-770001-001 BFKRZEE Bracket 1
20 |G005789-008035-00 12$2M8x 35 Bolt M8x%35 2
21 |G000889-000008-00 12 M8 Nut M8 2
22 | G005789-010030-00 124#£10x30 Bolt M10x30 2

3-6




A ENFE % /Cooling system

A#T35-100XHYG

3P2

3-7



3P2 2 ENFE S /Cooling system
A#T35-100XHYG
Fs Ly Y] L WE| FREE | SLHH ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
23 |G006183-000010-00 210 Nut M10 2
24 |XHT3560-770010-000 |fERkKE Pipe 1
25 |Q675-16-G00 i Hoop 2

3-8




B /1 % #2248 14/Motor support assembly

A#T35-100XHYG

3P3

3-9



3P3 B8 /1 X 240 14/Motor support assembly
A#T35-100XHYG

=] Iy il = N D > ] 33
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Ia;zrp’icl?jffe %(%Ela%ﬁe Sﬁeilil\%. Reﬁ:airks

1 |XHT3560-105300-000 EEHLIESR Motor bracket 1

2 |G005789-010025-01 124#2M10x25 Bolt M10x25 2

3 |XHT3560-105100-000 HBHlAZE Bracket ,LH 1

4 |G005789-012030-01 1EFM12x30 Bolt M12x30 4

5 [XHT3560-105200-000 HBHlARE Bracket ,RH 1

6 [XHT3560-103002-000 124#£M14X100 Bolt M14X100 2

7 |G0097P1-000014-00 514 Washer 14 2

8 |JO0GXR25-000100-000 | iR Cushion 2

9 ]JG163-000005-000 ER Washer 2
10 |G006178-000014-00 128M14 Nut M14 2
11 |G000091-3P2040-00 $§3.2x40 Pin 3.2x40 2

3-10




EET EHRS
Part IV Body system

A#T35-100XHYG

Fs B ERER TS
Item Description Serial No. Page
EHRG ]
4Pl Truck body system A% 41
T8 E B
P2 Counter balance assembly A% 4>
E S A
ap3 | FHRRERE A 4-7
Leveling device assembly
EMH D
4P4 %m'ﬁ:lmﬁk A# 4_9
Cover plate assembly
X EWRBH -
P> Supporting plate assembly A# 411
EFEEERK §
4P6 Left cabinet assembly A 413
LR ER
ap7 Right cabinet assembly A# 1o
FEREHRE ]
P8 Hydraulic components assembly A% 419
=
4P9 FHBRSHRE A 4-23

Electrical components assembly




4-B



Z B Z%:/Truck body system

A#T35-100XHYG

4P1

4-1



4P1 Z 5§ A% /Truck body system
A#T35-100XHYG
= = = - . - , =

Irfeﬁ Pltaﬁrﬁ\llig. B Description %t% Safgﬁl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks

1 |XHT3560-410000-001 |ZFZR4EH Truck frame 1 A Not provided

2 |XHT3560-430000-001 | GFEMAEEAK Right cabinet assy 1

3 |G005789-012025-00 1242 M12x25 Bolt M12x25 16

4 |G005789-008030-00 1242 M8x30 Bolt M8x%30 16

5 |XHT3560-405000-001 BRIKRATZE Bracket, RF 1

6 |XT2530-780001-001 BRIKT Light, RF 1

7 |SL-729-G00 BEER Rearview mirror 1

8 |XHT3560-404000-001 |ZHIAKT X% Bracket, LF 1

9 |XT4000-700005-001 ZakT Light, LF 1

10 |XHT3560-400100-000 |BIATIFE Headlight cover 2

11 |G005789-006016-00 12#M6%16 Bolt M6x 16 4

12 |XHT3560-440000-001 LR Left cabinet assy 1

13 |XHT3560-420000-001 R S FE B AR Hydraulic tank assy 1

14 |XHT3560-406100-000 ERMATX3R Lamp bracket, LR 1

15 |SC305-730001-000 TAEAT Work light 2

16 |XHT3560-406002-000 KTE Lampshade 2

17 |G005789-006012-00 1Z2#EM6x12 Bolt M6x12 4

18 |XHT3560-760100-001 =44] Taillight 2

19 |XHT3560-406200-000 HRAIEEE Lamp bracket, RR 1

20 |RSXR450-400011-000 |F#ME Rearview mirror 1

21 |XT4031-406000-000 RAFEZR Bracket 1

22 |G005789-008025-00 1242 M8x25 Bolt M8x25 4

4-2




Z B Z%:/Truck body system

A#T35-100XHYG

4P1

4-3



4P1 ZF B A% /Truck body system
A#T35-100XHYG
Fs Ly Y] . WE| FREE | SLHH ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
23 |XHT3560-490000-001 |F#EZAK Counterweight assy 1 A4t Not provided
24 | XHT3560-408000-001 BEHERK Cover plate assy 1
25 |XHT3560-401000-000 EHBFHEYE Leveling components assy 1
26 |XHT3560-400400-000 |ZiEtRLBAH Supporting plate assy 1

4-4




4p2

185 2 A/ Counter balance assembly

A#T35-100XHYG

4-5



4p2 21475 S Bk /Counter balance assembly
A#T35-100XHYG

Fs YL ST £ .~ WE| FREE | SLHH ERAFER #ix
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remarks

Al |XHT3560-490000-001 | &AL Counterweight assy 1 B3 INC:1-5

1 |XHT3560-490001-001 |Ff#E Counter balance 1

2 |G250-400012-000 BhH Washer 2

3 |G000093-000030-00 #E 30 Washer 30 2

4 |G005782-030275-01 1242 M30x275 Bolt M30x275 2

5 ]G160-400400-000 ZF5|H Towing pin 1

4-6




% BT 2T /Leveling device assembly

A#T35-100XHYG

4P3

4-7



4P3 % 5 %8 /Leveling device assembly
A#T35-100XHYG
=] ¥ il = N D : ] 33
Irfeﬁ P,_lra%rjtIq I\% AR Description %Zt% S;Ia;zrp’lcl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
Al |XHT3560-101000-000 |HitfFZ&icA4 Installation assy 4 & INC:1-3
1 |XHT3560-100001-000 |%2#2 M24x200 Bolt M24x200 4
2 |XHT3560-101001-000 |T~3% [ Support plate 1
3 |XHT3560-101100-000 | k37 Support bracket 1
A2 |XHT3560-401000-000 |%&iAFEE Leveling components 1
4 |XHT3560-661000-000 | & ;ML Leveling cylinder 1 % INC:4-7
5 |XHT3560-401200-000 |$H%H Pin 1
6 [G005789-012025-00 |4#Z#2 M12x25 Bolt M12x25 2
7 |XHT3560-401100-000 |$H%H Pin 1

4-8




% =142 m/Cover plate assembly

A#T35-100XHYG

4P4

4-9



4P4 B &2 m/Cover assembly
A#T35-100XHYG
=] %3 i = N : 0 ] 33
Irfeﬁ Plta%ribll\llig. B Description %Zt% S;Ia;zrp’lcl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks

Al |XHT3560-408000-001 |BEMEE Cover plate assy 1 B8 INC:1-5
1 |XHT3560-408001-001 FIE) Cover plate, FR 1

2 | XHT3560-408003-001 R Cover plate 1

3 [XHT3560-408004-001 INEHR Cover plate 1

4 |XHT3560-408002-001 BER Cover plate, RR 1

5 |XHT3560-408005-000 AR Cover plate 1

6 |G005789-008020-00 1242 M8x20 Bolt M8x20 30

7 | XHT3560-408200-000 KT ER Cover plate 1

8 | G005789-006020-00 124& M6x20 Bolt M6x20 2

4-10




4P5

R 4A 4/Supporting plate assembly

A#T35-100XHYG

4-11



4pP5 X #EHR4A 4 /Supporting plate assembly
A#T35-100XHYG

Fs Ly Y] L WE| FREE | SLHH ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks

Al |XHT3560-400400-000 |M&IiEHRB M4 Supporting plate assy 1 8% INC:1-3

1 |XHT3560-400401-000 HEL T ER Cylinder support plate 1

2 | XHT3560-400402-000 £H Pin 2

3 | XT40F1800-000020-001 |OZ!EH Pin type O 4

4 |XHT3560-400403-000 bk Plug 1

4-12




4P6

A FBR S/ Left cabinet assembly

A#T35-100XHYG

4-13



4P6 L8182 i/ Left cabinet assembly
A#T35-100XHYG

Fs Ly Y] . WE| FREE | SLHH ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Rem:arks

1 |G005789-008016-00 1242M8x 16 Bolt M8x16 18

2 | XHT3560-440400-000 PSR ZE 1 Pedal 1

3 | XHT3560-440002-000 FIEEL Baffle, FR 1

4 |XHT3560-441000-001 |ZFE&EH Left cabinet 1

5 [XHT3560-440003-000 | ~#5HtR Cover plate 1

6 |XHT3560-440004-000 ISEEL Baffle, RR 1

4-14




A FEA R /Right cabinet assembly

A#T35-100XHYG

4P7

4-15



4P7 AR EAL/Right cabinet assembly
A#T35-100XHYG
= % = A : : I 33

Irfe?w P,_lra%rjfL £2 =L Description %t% S;fc??tl?:lffe %(%Ea%ﬁe Sjﬁeilil\%. Reﬁfrks
Al |XHT3560-432000-000 | E#LZEBH Hood assy 1 B2 INC:1-6

1 |XHT3560-432001-001 |#l= Hood 1

2 | 140XEN-401400-G00 |F1& Handle 1

3 |XHT3560-432100-001 |&ZR Skeleton 1

4 |XHT3560-432003-000 |%f#R Board 1

5 |140XEN-401200-G00 | &%k Lock body 1

6 |G005789-006025-00 1242M6x%25 Bolt M6x25 2

7 |XHT3560-433000-001 |/EfltRE Back panel assy 1

8 |G005789-008025-00 12#2M8x%25 Bolt M8x%25 18

9 |G005789-008020-00 12#£M8x%20 Bolt M8x%20 10

10 |G006183-000008-00 $28M8 Nut M8 13

11 |XHT3560-434100-001 | THLERIRIEH Bottom panel assy 1

12 |XHT3560-434200-001 | THLEMIRIEH Side panel assy 1

13 |G005789-008045-00 1242 M8x45 Bolt M8x45 2

14 |140XEN-401300-GO0 | %si#0 Buckle 1

15 |G005789-008016-00 12#£M8x%x 16 Bolt M8x 16 6

16 |XHT3560-431000-001 |&I{lItRE £ Front panel assy 1

17 | A300-430005-001 S Gas spring 1

18 |G000882-008022-01 $HEHB 8x22 Pin B 8x22 1

19 |G000091-002024-00 $H2%24 Pin 2x24 1

20 |G000096-000008-02 HE[8 Washer 8 1

21 |XHT3560-430001-001 |S3#E %% Bracket 1

N
-
(e}




A FEA R /Right cabinet assembly

A#T35-100XHYG

4P7

4-17



4P7 AR EAL/Right cabinet assembly
A#T35-100XHYG
Fs YL ST - WE| FREE | SLHH ERAFER #ix
Item Part No. =L Description Qty Sta?t date | Exp date Serial No. Remarks
22 |GTHZ210C-400700-001 | $%& Hinge 2
23 | XHT3560-430005-000 |/E4R Bottom plate 1

4-18




4P8

ZE 5 JE 1 %2 25 /Hydraulic components assembly

A#T35-100XHYG

y:
[
/

4-19



4P8 % 5 E 1% %5 /Hydraulic components assembly
A#T35-100XHYG
= = = = . - , =
Irfeﬁ Pltaﬁrﬁ\llig. B Description %t% Safgﬁl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |XT4000-522102-000 B Accumulator 2
2 |XHT3560-600202-000 BRERR Bracket 2
3 | G005789-008025-00 1242 M8x%25 Bolt M8x25 24
4 |XHT2560-611000-G00 | % E&i%) Multi-way valve 1
5 |G005789-008020-00 124#£M8x%20 Bolt M8x20 10
6 |XHT3560-600201-000 % &R 52 Bracket 1
7 |G005789-012030-01 124#£12x30 Bolt M12x30 2
8 [XHT2560-600110-000 |i&LIit&RER Installation board 1
9 |BT425-610140-000 AL TR Level indicator 1
10 |G006183-000008-00 $2M8 Nut M8 6
11 |G005789-006020-00 12+2M6%20 Bolt M6x20 4
12 |XT2530-671010-000 fnmE Fuel pipe 1
13 |XT2530-671020-000 Uiy o End cap 1
14 |G005789-008050-00 1242M8% 50 Bolt M8x50 9
15 |BT425-640002-000 Bx Pipe clamp 1
16 |XHT2560-640001-000 =P Pipe clamp 8
17 |XHT2560-640400-GO0 | #Mz=F 7% Compensation balance valve | 2
18 |XHT2560-640700-G00 | ¥ [=]47]#k Swing check valve 1
19 |G000093-000008-00 S E L ES Washer 8 2
20 |G000070-008035-00 12$TM8x%35 Screw M8x35 2
21 | XHT3560-600203-000 ek 4R Bracket 1
22 |G005789-010025-00 1242M10%x25 Bolt M10x25 4

4-20




4P8

ZE 5 JE 1 %2 25 /Hydraulic components assembly

A#T35-100XHYG

y:
[
/

4-21



4P8 Z B JE 14 22 %5 /Hydraulic components assembly
A#T35-100XHYG
=] Iy i = N : > ] 33
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Ia;zrp’icl?jffe %(%Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
23 | XHT2560-640600-000 7t i % Filling valve 1
24 |XHT3560-522010-001 |E&ESREAK Accumulator assy 1
25 |G251-520004-000 Exk Pipe clamp 2
26 |XHT2560-620010-000 |=i@#EkEAK Three-way joint 1
27 |XHT3560-650001-000 ¥4 Bracket 1
28 |G005789-008055-00 1242 M8xX55 Bolt M8x55 1
29 | XHT3560-650002-000 BERk Pipe clamp 2
30 |G005789-008070-00 1242M8x%70 Bolt M8x70 2
31 |XHT3560-640300-G00 | A=l Directional control valve 1
32 |XHT3560-600205-000 i [5) { 3 52 Bracket 1
33 |GXR1600-521016-000 BER Pipe clamp 1

4-22




% 5 S {4 % % /Electrical components assembly

A#T35-100XHYG

4P9

4-23



4P9 Z 5 S 4% % /Electrical components assembly
A#T35-100XHYG
=] ¥ il = N : : ] 33
Irfeﬁ P,_lra%rjtIq I\% AR Description %Zt% S;Ia;zrp’lcl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |G005789-005016-00 |#Z#EM5x16 Bolt M5x 16 3
2 |XHT3560-740200-000 |ffiffERLER Inclination sensor 1
3 |GXR1600-700002-000 |{B|Z4£1533 Buzzer 1
4 |G005789-006016-00 |%#Z#&EM6x%16 Bolt M6x 16 9
5 [N163-700009-000 (1N Horn 1
6 |G005789-008016-00 |2H&M8x16 Bolt M8x 16 2
7 |XHT3560-704001-001 |FEESHR Electrical panel 1
8 |G250-701001-000 NI Fuse 1
9 | GXHP4800-701400-000 | {5 &S Fuse 1
10 |[SC305-707001-000 TRk 2% Relay 1

4-24




ERE

BRNRG

Part IV Control system

A#T35-100XHYG

Fs B ERER TS

Item Description Serial No. Page
ity = DK (==

5P1 f’{ﬂﬁﬂﬂﬁ*&lm\ A# 5_1

Inching pedal assembly

5-A



5-B



5P1

$ SN E5HR 2 5X/Brake pedal assembly

A#T35-100XHYG

14

5-1



5P1 #EhBE R = 5% /Brake pedal assembly
A#T35-100XHYG
=] $ il = N D > ] 33
Irfeﬁ P,_lra%rjtIq I\% AR Description %Zt% S;Ia;zrp’lcl?jffe %(%Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |XHT3560-510300-000 |®Iznizlzse Brake pedal support 1
2 |RSRT1400-510200-000 | $H%H Pin shaft 1
3 |G005789-006016-00 1242M6x 20 Bolt M6x20 1
4 |G005789-008025-00 ‘A5 1Z4EM8 %25 Bolt M8x%25 4
5 |XHT3560-510100-000 |HIENEETR & Brake pedal assy 1
6 |RSRT1400-510002-000 | % Torsion spring 1
7 |RSRT1400-510003-000 | E L 425] Locating screw 1
8 |G250-510001-000 Py Wheel 1
9 |QJ101-510001-000 wE Bushing 1
10 |G005783-006030-00 1242 M6x30 Bolt M6x30 2
11 |G006170-000006-00 |4ZEF M6 Nut M6 2
12 | G000093-000008-00 #E 8 Washer 8 2
13 |G005783-008030-00 1242 M8x30 Bolt M8%30 2
14 | XHT2560-640800-000 |HIzh3R Brake pump 1

5-2




ERET WERS
Part VI Hydraulic system

A#T35-100XHYG

Fs B &R Thg
Item Description Serial No. Page
B 11 F0 3L i B
6P1-1 Power and lifting circuit 6-1
(LE =
6P1-2 Telescopic handler circuit 6-5
FIBNFNLE (5130 28
6P1-3 Braking and steering circuits 6-11
RE AR
6P2 Hydraulic tank assembly 6-17
% BRI
6P3 Multi-way valve 6-19
6P4 FE R 6-33
Filling valve
S AR V)%
6P> Swing check valve 6-35
VAR B
6P6 Directional control valve 6-37
6p7 EENESFSF@IHEI 6-39
Leveling balance valve
cpg | BIENR 6-41
Brake pump
7|\ 425 3T7 ZaT e
6P9 M T 178 6-43

Compensation balancing valve

6-A



A il

6P10 Lifting Balance Valve 6-45
GEFRSIT

6P11 Expansion Balance Valve 6-43
A% - 17 5]

6P12 Tilt Balance Valve 6-51
(Yl

6P13 Tilted cylinder 6-55
SME e EL

6P14 Outer telescopic cylinder 6-57
ESFH ML

6P15 Lifting cylinder 6-61
2N S

6p16 | (HEAE 6-65
Compensation cylinder

6p17 | ATEL 6-67
Leveling cylinder

43
6P18 AER4E R EL 6-69

Inner telescopic cylinder




6P1-1 shhFnZEnEsm e’/ Power and lifting circuit

A#T35-100XHYG

9 9 K1| fokr
9
18
PI 7
62006 1160112 @ 3| Bia C
6NN VI
1 18t [>T mwm
18
3 612 YGUL TS BV P 612 X 61/t
5 10 10 5 10
% \Y/
. T @
7
MibxlS  Miked5 E

()
2/
(N
o/

®),
12 M
8 9 8 1 5 1 01/2
-




6P1-1 B FNZE MR M E%/Power and lifting circuit
A#T35-100XHYG
= = . - : . , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A |XHT3560-420000-001 R S FE SRR Hydraulic tank assy 1
B |XHPYW700-604100-000 |iA%3R Gear Pump 1
C |XHT2560-611000-G00 i Multi-way valve 1
D |XHT3560-771000-001 AR SR Radiator assy 1
E [BT425-610140-000 R Level gauge 1
F  [XT4000-522102-000 Eheen Accumulator 1
G |XHT2560-640200-G00 T 1 S &L %) Swing cylinder valve 1
1 |XHT3560-670300-001 R e 28 2 AR Oil Absorption Filter 1
2 |FL-20-G0O JEZFFL-20 Flange Clamp FL-20 1
3 |FL-16-G0O SEZJRFL-16 Flange Clamp FL-20 1
4 |JT-202626-G00 BHAELM26 Right-angle joint M26 1
5 [JT-110826-G01 HiEELG1/2-M26 Transition joint G1/2-M26 1
6 |JT-110830-G01 TEESLG1/2-M30 Transition joint G1/2-M30 1
7 |G2501-650001-000 12 = @ #ELM22-M30| Three-way joint M22-M30 2
8 |JT-102022-G01 T EESLM20-M22 Transition joint M20-M22 2
9 |JT-203030-G01 BHAELM30 Right-angle joint M30 1
10 |G251-525010-000 A [a] 18] Check valve 1
11 |JT-110614-G01 HE1ESLG3/8-M14 Transition joint G3/8-M14 1
12 |XHT2560-600110-000 BT & 3R AR Installation board 1
13 |JT-311414-G0O0 —iB#EskM14 Three-way joint M14 2
14 |JT-201414-G01 BERAiEkM14 Right-angle joint M14 6
15 [JT-110414-GO01 TEIESLG1/4-M14 | Transition joint G1/4-M14 4




6P1-1 shhFnZEnEsm e’/ Power and lifting circuit

A#T35-100XHYG

9 9 K1| fokr
9
18
PI 7
62006 1160112 @ 3| Bia C
6NN VI
1 18t [>T mwm
18
3 612 YGUL TS BV P 612 X 61/t
5 10 10 5 10
% \Y/
. T @
7
MibxlS  Miked5 E

()
2/
(N
o/

®),
12 M
8 9 8 1 5 1 01/2
-




6P1-1 B FNZE MR M E%/Power and lifting circuit
A#T35-100XHYG
= e = & > : I 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
16 |GXR1600-611610-000 TiE%SLG1/2-M14 Transition joint G1/2-M14 1
17 |1T-110822-G01 TSk G1/2-M22 Transition joint G1/2-M22 2
18 |1T-202222-G01 BERAiELM22 Right-angle joint M22 2
19 |JT-121422-G01 EEESLU7/8-M22 | Transition joint U7/8-M22 1
20 |JT-121722-G01 SRS U1-1/16-M22 | Transition jointU1-1/16-M22| 1
21 |JT-110714-G01 HiEHEESLU7/16-M14 | Transition jointU7/16-M14 2
22 |XHT3560-630101-000 SERE Rubber hose 1
23 |XHT3560-630301-000 SERE Rubber hose 1
24 | XHT3560-630401-000 SERE Rubber hose 1
25 |HS1823RPI-630201-000 |EERE Rubber hose 1
26 |XHT3560-630201-000 EERE Rubber hose 1
27 |GTWZ110-630007-G00 |=ERE Rubber hose 1
28 |GTHZ210C-630123-000 |EERE Rubber hose 1
29 |XHT3560-630701-000 SERE Rubber hose 1
30 |XHT2560-630703-000 SERE Rubber hose 1
31 |HB250PI-630701-000 SERE Rubber hose 1
32 |XHT3560-630402-000 EERE Rubber hose 2
33 |60XEND-630002-000 SERE Rubber hose 1
34 |XHT3560-630702-000 SERE Rubber hose 1




6P1-2

{H4EEE 5h %/ Telescopic handler circuit

A#T35-100XHYG

AMG3/8
1638 J
B163/8
LSGYL P G3/8
(5 9
15 I

Go G9
AN AN

LST G/& PIGI/L

AL G172

BL G1/2

A2 G1/2

B2 612

A3 G1/2

B3 0172

V261/4k

VIG!/&

® @

N,
M5
(D 2215 il ———22————<BKBKT| V2 | >—@—<
D, 22415 M5 (22 ————<BREKT It 6171 [D>—3)—< -
24
VG4 O
50)
26 20 79 )
g L (28) <gvamzas
VIGE 2 D
@D <3|y

M22x15

D

M22x15

21y

Sk vz v [0k
—<q|un e [E>—25)—~<aks




6P1-2 {H4EEE Sh &/ Telescopic handler circuit
A#T35-100XHYG
= = = " - : , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XHT3560-420000-001 SHFE Hydraulic tank
XHT2560-620010-000 @R Three-way block
XHT2560-611000-G00 % BX 115 Multi-way valve
XHT2560-640300-G00 3 S 15 ) Tilt Balance Valve
XHT2560-640400-G00 #ME R &R Compensation valve
XHT2560-620300-000 #MEREL Compensation cylinder
XHT2560-640500-G00 {R4E 1R Expansion Balance Valve
XT40F1800-203000-000 |##%E SRk Hard pipe assembly
XHT3560-640200-G00 F 5iAF F1E1R Leveling balance valve
XHT3560-640300-G00 LER R E] Directional control valve
XT35N1000-210000-000 |4MmeEBE Steel Tube Assembly

XT35N1000-250000-000 |4MsmELREF Steel Tube Assembly
XT40F1800-202000-000 |#f%Es 2Rk Hard pipe assembly
XT40F1800-201000-000 |#fF%Es 2Rk Hard pipe assembly
XT40F1800-204000-000 |4 5 Ak Hard pipe assembly

JT-110822-G01

TiEELG1/2-M22 Transition joint G1/2-M22

JT-202222-G01 BHRAfEkM22 Right-angle joint M22
JT-102220-G00 TEESLM22-M20 Transition joint M22-M20
JT-202020-G00 HARELM20 Right-angle joint M20
JT-201818-G01 BHRAELMI8 Right-angle joint M18
JT-311818-G01 —iB%kM18 Three-way joint M18

Nou|hlw(N[R|[OIZ2IZ|IrMR|w|—w|ITIO|M|mM|O(O|wm

JT-110818-G00

OIN|IN|W[AINOIR [ R R =R~ ]NINNO[=]=~=

itiERELG1/2-M18 | Transition joint G1/2-M18




6P1-2

{H4EEE 5h %/ Telescopic handler circuit

A#T35-100XHYG

AMG3/8
1638 J
B163/8
LSGYL P G3/8
(5 9
15 I

Go G9
AN AN

LST G/& PIGI/L

AL G172

BL G1/2

A2 G1/2

B2 612

A3 G1/2

B3 0172

V261/4k

VIG!/&

® @

N,
M5
(D 2215 il ———22————<BKBKT| V2 | >—@—<
D, 22415 M5 (22 ————<BREKT It 6171 [D>—3)—< -
24
VG4 O
50)
26 20 79 )
g L (28) <gvamzas
VIGE 2 D
@D <3|y

M22x15

D

M22x15

21y

Sk vz v [0k
—<q|un e [E>—25)—~<aks




6P1-2 {H4EEE Sh &/ Telescopic handler circuit
A#T35-100XHYG
= R = - - - , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
8 |XT4031-620011-000 M EfESL Pressure test joint 2 Pipe joint comes with itself
9 |JT-110618-G00 T E#LG3/8-M18 Transition joint G3/8-M18 9
10 |JT-111222-G00 T E#%SLG3/4-M22 Transition joint G3/4-M22 2
11 |JT-232020-G00 H At iR iESkM20 Right-angle joint M20 1
12 |JT-422020-G00 L a=REE S Internal thread joint 1
13 |XT40F1800-260002-W0 | R#&tzsk Quick change joint 2
14 |JT-110418-G01 T E#HSLG1/4-M18 Transition joint G1/4-M18 1
15 |JT-110414-G01 T E#ELG1/4-M14 Transition joint G1/4-M14 2
16 |JT-201414-G01 HAEM14 Right-angle joint M14 1
17 |XHT3560-630501-000 EERE Rubber hose 2
18 |XHT3560-630502-000 EERE Rubber hose 2
19 |XT35N1000-200001-000 |EERE Rubber hose 2
20 |[XT35N1000-200022-000 |SERE Rubber hose 1
21 |XT35N1000-200021-000 |=ERE Rubber hose 1
22 |XHT3560-630503-000 EERE Rubber hose 2
23 |XHT3560-630504-000 EERE Rubber hose 2
24 |XHT3560-630505-000 EERE Rubber hose 2
25 |XHT3560-630506-000 =ERE Rubber hose 2
26 |XHT3560-630403-000 =ERE Rubber hose 2
27 |XT35N1000-200005-000 |SERE Rubber hose 1
28 |XT35N1000-200006-000 |&=ERE Rubber hose 1
29 |XHT3560-630507-000 EERE Rubber hose 2




6P1-2

{H4EEE 5h %/ Telescopic handler circuit

A#T35-100XHYG

AMG3/8
1638 J
B163/8
LSGYL P G3/8
(5 9
15 I

Go G9
AN AN

LST G/& PIGI/L

AL G172

BL G1/2

A2 G1/2

B2 612

A3 G1/2

B3 0172

V261/4k

VIG!/&

® @

N,
M5
(D 2215 il ———22————<BKBKT| V2 | >—@—<
D, 22415 M5 (22 ————<BREKT It 6171 [D>—3)—< -
24
VG4 O
50)
26 20 79 )
g L (28) <gvamzas
VIGE 2 D
@D <3|y

M22x15

D

M22x15

21y

Sk vz v [0k
—<q|un e [E>—25)—~<aks




6P1-2 {H4EEE Sh &/ Telescopic handler circuit

A#T35-100XHYG

Fs YL ST L WE| A | LA ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks

Pipe joint comes with itself

y
0

R | R | i} | m

PTERS
MR |m

Rubber hose
Rubber hose
Rubber hose
Rubber hose
Rubber hose

30 |XT35N1000-200002-000
31 |HB250PI-630606-000 = ER
32 |XHT3560-630607-000 =ER
33 |HZ210AI-630113-000 =ER

34 | XHT3560-630608-000 =ER

b | T
[
=

il

T

0

I | <l

0

~

N

N = [ =[N

~

6-10




6P1-3 #| FhFn4% )58 % /Braking and steering circuits

A#T35-100XHYG

B
®
A
B E :
L B
LS M126151 3]st (Gt P 63821 ———{ o &8
31 (BO—<Ck 4 wauas .
Foommasi>s ik e LS 61/4] 3> B>——(15)——<ZkS 0L Gk
P H2OS| T4 §| 1o

) B M2015
b 6

1]

Lo 11161413 1kg|e a/waguw
16t 2 (61/4) 3{E>——(19)——
[T = e)) 1l (61741 3 (19) kg m
3 6 g
o\
AN AN Foonkdon  eef——0D)—<3 3101
G A
@{m/a A (18)—<ks3|2 (6 163/81 (16) 2
J @8

>




6P1-3 #ZhAN%E 5] 8% /Braking and steering circuits
A#T35-100XHYG
= % i = & : : I 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XHT3560-420000-001 HFE Hydraulic tank 1
B |XHT2560-640800-000 #I B 1E) Brake valve 1
C |XHT2560-611000-G00 % &R Multi-way valve 1
D |XHT2560-640600-000 il = 78 i 5 Brake charging valve 1
E |XP500-211000-000 R EF )RR Steering gear 1
F |XT4000-522102-000 BheaR Accumulator 3
G |XT4000-522101-000 IR Valve block 1
H |XHT2560-640700-000 & EY)R IR Swing check valve 1
I B % E) R EL Front axle steering cylinder | 1
J [ EIREL Rear axle steering cylinder | 1
K B TZESIE) Front axle service brake 1
L EFITESRSN Rear axle service brake 1
M BRI EEZEFIED Front axle parking brake 1
1 [JT-110618-G0O TE1ESLG3/8-M18 Transition joint G3/8-M18 3
2 |JT-201818-G01 BHRAELMI8 Right-angle joint M18 1
3 |JT-110414-GO1 iTERESLG1/4-M14 | Transition joint G1/4-M14 | 7
4 |JT-201414-G01 BERAiEkM14 Right-angle joint M14 24
5 |JT-311414-G00 —EELMEM14 Three-way joint M14 3
6 [JT-110614-G01 TE1%3KG3/8-M14 Transition joint G3/8-M14 9
7 |JT-140408-G00 Tk G1/4-G1/2 Transition joint G1/4-G1/2 3
8 |JT-120914-G01 SEiERESLU9/16-M14 | Transition joint U9/16-M14 | 5
9 [JT-101414-G01 TS M14-M14 | Transition joint M14-M14 7

6-12




6P1-3 #| FhFn4% )58 % /Braking and steering circuits

A#T35-100XHYG

B
®
A
B E :
L B
LS M126151 3]st (Gt P 63821 ———{ o &8
31 (BO—<Ck 4 wauas .
Foommasi>s ik e LS 61/4] 3> B>——(15)——<ZkS 0L Gk
P H2OS| T4 §| 1o

) B M2015
b 6

1]

Lo 11161413 1kg|e a/waguw
16t 2 (61/4) 3{E>——(19)——
[T = e)) 1l (61741 3 (19) kg m
3 6 g
o\
AN AN Foonkdon  eef——0D)—<3 3101
G A
@{m/a A (18)—<ks3|2 (6 163/81 (16) 2
J @8

>




6P1-3 #ZhAN%E 5] 8% /Braking and steering circuits
A#T35-100XHYG
= o . — : . , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
10 [JT-321414-G01 B EM14 Three-way joint M14 1
11 [JT-102014-G01 HE1ESLM20-M14 Transition joint M20-M14 4
12 [JT-101214-G01 TiEELM12-M14 Transition joint M12-M14 1
13 [JT-101814-G01 TiEESLM18-M14 Transition joint M18-M14 4
14 |HB250PI-630622-000 SERE Rubber hose 1
15 |2301XB-630002-000 SERE Rubber hose 1
16 |XHT2560-630703-000 SERE Rubber hose 1
17 |GTWZ110-630002-G00 |=ERE Rubber hose 1
18 |HS1416TPI-630005-000 |SERE Rubber hose 1
19 |HB280PI-630704-001 SERE Rubber hose 3
20 |XHT2560-630704-000 SERE Rubber hose 1
21 |XHT3560-630703-000 SERE Rubber hose 1
22 |HB280PI-630705-001 SERE Rubber hose 1
23 |GTWZ110-630001-G00 SERE Rubber hose 1
24 |HZ210AI-630115-000 SERE Rubber hose 1
25 | XHT3560-630605-000 SERE Rubber hose 1
26 | XHT3560-630606-000 SERE Rubber hose 1
27 | XHT2560-630706-000 SERE Rubber hose 1
28 |XHT3560-630601-000 SERE Rubber hose 2
29 |XHT3560-630704-000 SERE Rubber hose 1
30 [XHT3560-630602-000 EERE Rubber hose 1
31 |XHT3560-630603-000 SERE Rubber hose 1




6P1-3 #| FhFn4% )58 % /Braking and steering circuits

A#T35-100XHYG

B
®
A
B E :
L B
LS M126151 3]st (Gt P 63821 ———{ o &8
31 (BO—<Ck 4 wauas .
Foommasi>s ik e LS 61/4] 3> B>——(15)——<ZkS 0L Gk
P H2OS| T4 §| 1o

) B M2015
b 6

1]

Lo 11161413 1kg|e a/waguw
16t 2 (61/4) 3{E>——(19)——
[T = e)) 1l (61741 3 (19) kg m
3 6 g
o\
AN AN Foonkdon  eef——0D)—<3 3101
G A
@{m/a A (18)—<ks3|2 (6 163/81 (16) 2
J @8

>




6P1-3 #ZhAN%E 5] 8% /Braking and steering circuits
A#T35-100XHYG
Fs YL ST - WE| A | LA ERER #ix
Item Part No. B Description Qty Stalflt date | Exp date Serial No. Remarks
32 |XHT3560-630604-000 =ERE Rubber hose 1

6-16




6P2

& & ;R #8 & B%/Hydraulic tank assembly

A#T35-100XHYG

6-17



6P2 & % s #8 = B/Hydraulic tank assembly
A#T35-100XHYG
= ¥ i = 4 : : I 33
Irfe?; P,_lra%rji4 I\% B Description %Zt% S;Iefl?t%éﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 |XHT3560-421000-001 M E mFEE Hydraulic tank component | 1
2 |GB1235-76 OF,%41[95%5.7  |O-ring 1
3 |G250-420001-000 EER Flange 1
4 |GB/T5789-1986 12#£M8x%20 Bolt M8x20 6
5 |GB5789-86 1242M12%25 Bolt M12x25 4
6 |PAF2-0.03-0.55-20F-G00 |Z=5iE/58% Air filter 1
7 |G160-420001-000 RE Screw plug 1
8 |XHT2560-600120-000 AR Cap assembly 1
9 |XT2530-670002-000 ZEE Sealing gasket 1
10 |GB5789-86 12#£M8x%x 16 Bolt M8x 16 8

6-18




% B %)/ Multi-way valve

A#T35-100XHYG

6P3

oD

6-19



6P3 % #%#%/Multi-way valve
A#T35-100XHYG

=] $ i = N : > ] 33

Ii?n P,_lra%rj’cIq I\% B Description %Zt? S;Iaypt%e'aﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Re%l/airks
A |XHT2560-611000-G0O % BRI Multi-way valve 1 INC 1-7
1 HEE K Inlet valve 1 A~ Not provided
2 F—EEE R Lifting Valve 1 A~ Not provided
3 FEERR Tilting Valve 1 A~ Not provided
4 = BLEK Telescopic Valve 1 A4 Not provided
5 U3 Attachment valve 1 A4 Not provided
6 353584 Oil return valve 1 A4 Not provided
7 RFF Control lever 4 A~ Not provided
K &I B AL 4 Repair kits 1

6-20




6P3-1 % IR E EL/Oil inlet valve

A#T35-100XHYG

@ @//@W =

6-21



6P3-1 % IR E B/ Oil inlet valve
A#T35-100XHYG
=] $ il = 4 D : ] 33
Irfe?; P,_lra%rji4 I\% B Description %Zt% S;Iefl?t%éﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 |P-15 O O-ring 3
2 |P9 Ol O-ring 1
3 |V30G205-000008 LA Screw plug 2 A~{# Not provided
4 |HVSE09-010002 LS Screw plug 1 it Not provided
5 |HVSE09-010003 Unloadif®its valve core 1 At Not provided
6 |HVSE09-010005 255 B Spring seat 1 A~ Not provided
7 |HVSE09-010004 SEE Spring 1 A~ Not provided
8 |YY-19-05-010-025-A OFEl O-ring 1
9 |RVC0-M18-0G-000 REH safety valve 1 At Not provided
10 |HVSE12-011000 LSIRE R Flow valve 1 A~ Not provided

6-22




6P3-2

% I %) —Bk/Lifting Valve

A#T35-100XHYG

6-23



6P3-2 % IS5 —Bk/Lifting Valve
A#T35-100XHYG
=] $ i = N D > ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |P-15 O O-ring 3
2 |P9 Ol O-ring 1
3 |2-008 OR. [l O-ring 5
4 |EHVO9P-E-110-110 30 valve core 1 A~ Not provided
5 |HVSE09-L000 MBI Compensation valve core 1 A4 Not provided
6 |HVSE09-020006 12E Screw plug 1 A Not provided
7 |OR2200133 OFEl O-ring 1
8 |HVSE12-022000 EA [5] ) One-way valve 2 A~ Not provided
9 |HVSE09-020005 HE R Spring seat 3 A4 Not provided
10 |2-020 OBl O-ring 1
11 |EHV09-020002-1 i End cover 1 A4 Not provided
12 |HVSE09-020008 SHE Spring 2 A~ Not provided
13 |HVSE09-020007 58 25 R Spring seat 1 A~ Not provided
14 |EHV09P-040002 i End cover 1 A~ Not provided
15 |GB/T 70.1 hav:lREES ) Screw 2 At Not provided
16 |PPRV-04-L-20-D12-F-10 | bR JE R Proportional reducing valve | 2
17 |GB/T 70.1 A 7s f R AT SLARET Screw 4 At Not provided
18 |GB/T 70.1 M7~ f R LAIRET Screw 4 A Not provided
19 |OR2-013-N6 OFEl O-ring 2
20 |EHV09-020004 FEZTE Irregular sealing ring 1

6-24




6P3-3

% IR 58 — Bk /Tilting Valve

A#T35-100XHYG

8 5=6—7

11

6-25



6P3-3 % BRI SE — Bk /Tilting Valve
A#T35-100XHYG
=] %y = N : : ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |P-15 O O-ring 3
2 |P9 OFEl O-ring 1
3 |2-008 OBl O-ring 5
4 |EHVO09P-E-80-80 RIS valve core 1 A~ Not provided
5 |HVSE09-L000 FME R TS Compensation valve core 1 A~{# Not provided
6 |HVSE09-020006 LS Screw plug 1 A~ Not provided
7 |OR2200133 OFEl O-ring 1
8 |HVSE12-022000 £ [5) 5] One-way valve 2 At Not provided
9 |HVSE09-020005 S e Spring seat 3 A4 Not provided
10 |2-020 OBl O-ring 1
11 |EHV09-020002-1 U 55 End cover 1 A~ Not provided
12 |HVSE09-020008 SHE Spring 2 A~ Not provided
13 |HVSE09-020007 o 25 Spring seat 1 A~ Not provided
14 |EHV09P-040002 oty End cover 1 A~ Not provided
15 |GB/T 70.1 7N F B AESLIR4T Screw 2 A Not provided
16 |PPRV-04-L-20-D12-F-10 | bR JE R Proportional reducing valve | 2
17 |GB/T 70.1 A7~ A B+ S A2 ET Screw 4 A4 Not provided
18 |IRA5-M16-0W-300 i 5] Relief valve 2 A~ Not provided
19 |GB/T 70.1 A7~ A E A SR ET Screw 4 At Not provided
20 |OR2-013-N6 OBl O-ring 2
21 |EHV09-020004 FE T E Irregular sealing ring 1

6-26




6P3-4

% IR IR S8 =Bt /Telescopic Valve

A#T35-100XHYG

8 5=6—7

11

6-27



6P3-4 % %1% 58 = Bk /Telescopic Valve
A#T35-100XHYG
=] %y = N : : ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks

1 |P-15 O O-ring 3
2 |P9 Ol O-ring 1
3 |2-008 OBl O-ring 5
4 |EHVO9P-E-110-110 RIS valve core 1 A~ Not provided
5 |HVSE09-L000 FME R TS Compensation valve core 1 A~{# Not provided
6 |HVSE09-020006 LS Screw plug 1 A~ Not provided
7 |OR2200133 OFEl O-ring 1
8 |HVSE12-022000 £ [5) 5] One-way valve 2 At Not provided
9 |HVSE09-020005 S e Spring seat 3 A4 Not provided
10 |2-020 OBl O-ring 1
11 |EHV09-020002-1 U 55 End cover 1 A~ Not provided
12 |HVSE09-020008 SHE Spring 2 A~ Not provided
13 |HVSE09-020007 o 25 Spring seat 1 A~ Not provided
14 |EHV09P-040002 oty End cover 1 A~ Not provided
15 |GB/T 70.1 7N F B AESLIR4T Screw 2 A Not provided
16 |PPRV-04-L-20-D12-F-10 | bR JE R Proportional reducing valve | 2
17 |GB/T 70.1 A7~ A B+ S A2 ET Screw 4 A4 Not provided
18 |IRA5-M16-0V-240 i 5] Relief valve 2 A~ Not provided
19 |GB/T 70.1 A7~ A E A SR ET Screw 4 At Not provided
20 |OR2-013-N6 OBl O-ring 2
21 |EHV09-020004 FE T E Irregular sealing ring 1

6-28




6P3-5

% 3% (%) 55 P B /Attachment valve

A#T35-100XHYG

N

8 5=6—7

6-29



6P3-5 % PR IR 58 PO B% /Attachment valve
A#T35-100XHYG
=] $ i = N : > ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |P-15 O O-ring 3
2 |P9 Ol O-ring 1
3 |2-008 OBl O-ring 5
4 |EHVO09P-E-80-80 RIS valve core 1 A~ Not provided
5 |HVSE09-L000 FME R TS Compensation valve core 1 A~{# Not provided
6 |HVSE09-020006 LS Screw plug 1 A~ Not provided
7 |OR2200133 OFEl O-ring 1
8 |HVSE12-022000 £ [5) 5] One-way valve 2 At Not provided
9 |HVSE09-020005 S e Spring seat 3 A4 Not provided
10 |2-020 OBl O-ring 1
11 |EHV09-020002-1 U 55 End cover 1 A~ Not provided
12 |HVSE09-020008 SEE Spring 2 A~ Not provided
13 |HVSE09-020007 o 25 Spring seat 1 A~ Not provided
14 |EHV09P-040002 oty End cover 1 A~ Not provided
15 |GB/T 70.1 7N F B AESLIR4T Screw 2 A Not provided
16 |PPRV-04-L-20-D12-F-10 | bR JE R Proportional reducing valve | 2
17 |GB/T 70.1 A7~ A B+ S A2 ET Screw 4 A4 Not provided
18 |GB/T 70.1 A7~ fa E A SLARET Screw 2 A4 Not provided
19 |OR2-013-N6 O E O-ring 2
20 |EHV09-020004 FEE LT Irregular sealing ring 1

6-30




6P3-6

% 1% & 2 B%/Oil return valve

A#T35-100XHYG

6-31



6P3-6 % 1% 1® F2 B /Oil return valve
A#T35-100XHYG
Fs YL ST - WE| FEEE | LA ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
- b [ 334 5% o Pressure Relief and F{ Not provided
1 |HVSM18B-061000 B iR Overflow Valve 1
KSE66-C0820-205- o T e o Electromagnetic solenoid
2 | LIX/G12NK7-V kiiaia valve 1
3 |V30G205-000008 w21 Screw plug 2 A~ Not provided
4 |EHV0O9P-090004 B2 Screw plug 2 A~ Not provided
5 |EHV09P-090002 e valve core 1 A~ Not provided
6 |EHV09P-090003 SEEE Spring 1 A~ Not provided
7 |HLCVR0-G18-ON-000 8 a) 5] One-way valve 1 A Not provided

6-32




6P4

%% /Filling valve

A#T35-100XHYG

6-33



6P4 #t i1/ Filling valve

A#T35-100XHYG

= ik i = TN : 0 ] 33

Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iefl?t%éﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 |712S009-135 BE R Pressure Relief Valve 1
2 |STCV08-0-000A EA [5] ) One-way valve 4
3 |L10S-4401-3D 5T Priority valve 1
4 |P10U-40-2-60 ENar iE] Unloading valve 1
5 [4MN-06Q0.4GS Me2PEfE Damping 1
6 |712S009-135 BE iR Pressure Relief Valve 1
7 7120012 R Spool valve 1
8 |SV38-38-0-N-00 FE fi AR Electromagnetic valve 1
9 (4303712 2% & Call 1
10 |4BN-02WD ¥k Plug 29
11 |5AV0006 A [a] 18] One-way valve 1
12 |4MN-06Q0.8GS NZz2PE Damping 1
13 | 1HF0003 G1/433EM Filter mesh 1
14 |4MN-06Q0.5GS NZz2PE Damping 1
15 [ST6422-A00CM IR Valve block 1

6-34



6P5

L iR R Y138/ Swing check valve

A#T35-100XHYG

6-35



6P5 3% m) AR I )32 %/Swing check valve
A#T35-100XHYG

Fs YL ST _ W= | AEAE | SULEHH ERAFER #ix

Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 |DHF05-010001 [13F% Valve block 1 A~ Not provided
2 |DHFO05-G s (G) valve core 1 A~ Not provided
3 |DHF05-010002 B Gasket 2 A~ Not provided
4 |EHDO04-03000C SREE Spring 2 A~i Not provided
5 |MFZ12-40YC-A2-12VDC |EREEHiEE DC electromagnet 2

6-36




18 #a[a) %) / Directional control valve

A#T35-100XHYG

6P6

6-37



6P6 4 [5]f%] / Directional control valve
A#T35-100XHYG
=] $ il = 4 D : ] 33
Irfe?; P,_lra%rji4 I\iﬁ B Description %Zt% S;I;l?t%éﬂfe %(%Ea%i Sﬁef?alil\%. Reﬁ/airks
1 |ST6918-A000M (B35S Valve block 1
2 |SDHZE-A-073-S3 12VER it 2k Coil 2
3 |SDHZE-A-073-S3 61 R YRR T iE Plate valve 1
4 |STRV08-G-210A TR ] Relief valve 1
5 |4BN-04WD sk Plug 1
6 (7120012 R Spool valve 1
7 |4BN-02WD sk Plug 2

6-38




6P7

% B %%/ Leveling balance valve

A#T35-100XHYG

6-39



6P7 Z 5] 118/ Leveling balance valve
A#T35-100XHYG

Fs /PSR - W= | FEHE | LB ERER #ix
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remarks

1 |4BNO2WD sk Plug 6

2 |O-Ring 10.77*%2.62 NBR 70SH |OZ![E O-ring 2

3 |ST8530-A000M IR Valve block 1

4 |S31VTNP3004D00A 157118 Balancing valve 2

6-40




6P8 #lzhZR /Brake pump

A#T35-100XHYG




6P8 #Eh3R /Brake pump
A#T35-100XHYG
= % i = & : : I 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks

1 |HBV-L10F-08 RS Dust cover 1 A~ Not provided
2 |HBV-L10F-09b £H Sleeve 1 A~ Not provided
3 |HBV-L10F-10 BH Washer 1 A~ Not provided
4 |HBV-L10F-16a SREE Spring 1 A~ Not provided
5 |HBV-L10F-18b [EdgE Compressed spring 1 At Not provided
6 |HBV-L10F-19-00 [ EELR 14 Pressure seat assembly 1 A4 Not provided
7 |GB895.1-1986 FLA M5 Retaining ring 1 At Not provided
8 |HBV-L10F-07a #iR Pad 1 A~ Not provided
9 |HBV-L10F-05b ] Spool valve 1 A~ Not provided
10 |C1 2085 C1EIZ 37 Type C1 seal ring 1

11 |HBV-L10F-20e (3317 Upper valve body 1 A~ Not provided
12 |GB308 WPk Steel ball 1 A% Not provided
13 |HBV-L10F-06 HERH Gasket 1 A~ Not provided
14 |GBT3452.1 O#![E9X1.8 O-ring 1

15 |GBT3452.1 O#Y[EE[25X1.8 O-ring 1

16 |HBV-L10F-04e TR Lower valve body 1 A Not provided
17 |GBT70.1-2000 A7~ A B+ S A2 ET Screw 2 At Not provided
18 |GB 93-1987 PR Spring washer 2 A~ Not provided
19 |CDA-F25-2.01 5 [a) [R5 5 One-way valve spring 1 A4 Not provided
20 |GB1235 O#![E22X2.4 O-ring 1

21 |HBV-L10F-01 LS Screw plug 1 A5t Not provided
K1 |XHT2560-640810-000 #izg Maintenance package 1 INC:14.15.20

6-42




6P9

#ME 2 1871%) / Compensation balancing valve

A#T35-100XHYG

] 5/
O
‘gfmcwﬁrmees““,‘ .
on:
e

12 13 1615

6-43



6P9 #ME %1%/ Compensation balancing valve
A#T35-100XHYG
=] $ i = N D > ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks

1 |FBRCO8F-000001-5 $37% Valve block 1 A~ Not provided
2 |FBRC08D-000002-9 31 Valve core 2 A~ Not provided
3 |HXFDO8M-000003-1 RE Valve sleeve 2 A~ Not provided
4 |FBRC08D-000003-2 83023 Valve seat 2 A4 Not provided
5 |FBRC0O8D-000005 SE 25 R Spring seat 2 A~ Not provided
6 |FBRCO8D-000006 S Spring 2 A4 Not provided
7 | FBRC0O8D-000004 HR e Valve core 1 A~ Not provided
8 |GB/T 80 A7 FMin & EMRE] | Screw 2 A~ Not provided
9 |HXFD0O8M-000006 S R Spring seat 2 A~ Not provided
10 |FBRC0O8D-00000T SREE Spring 2 A~ Not provided
11 05310080230 B IR Sealing lock nut 2 A Not provided
12 | SPS000090-PONO LA EEE Sealing ring 5

13 |SPS000165-PONO FLF 25t E Sealing ring 2

14 |2-012 OFEl O-ring 2

15 |®16.36%2.21 OBl O-ring 2

K1 |XHT2560-640410-G00 #izg Maintenance package 1 INC 12-15

6-44




6P10 %7118/ Lifting Balance Valve

A#T35-100XHYG

2327 7930 33 6 5 26 L 3 2 16 17

o

28 1 L0 39 3735 111510 9 8 T

25 726 27 28 79 34 35 38 39

6-45



6P10 #FHF &7/ Lifting Balance Valve
A#T35-100XHYG
= S e — : - , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |FBRCO8F-000001-H 3R Valve block 1 A~ Not provided
2 |FBRCO8F-000004-1 RE Valve sleeve 1 A~ Not provided
3 |FBRCO8F-00000A S R Spring seat 1 At Not provided
4 |FBRCO8F-00000G RIS Valve core 1 A~ Not provided
5 |FBRCO8F-000007-1 RE Valve sleeve 1 A~ Not provided
6 |FBRCO8F-000003-1 1] Valve seat 1 At Not provided
7 | FBRCO8F-00000H %) B Valve seat 1 A~ Not provided
8 | FBRCO8F-00000J] HE Valve sleeve 1 A~ Not provided
9 | FBRCO8F-00000K e Valve core 1 A~ Not provided
10 | FBRCOSF-00000L SE 25 R Spring seat 1 A~i Not provided
11 |FBRCO8F-00000Q SR Spring 1 A~i Not provided
12 | FBRCO8F-000006 SHE Spring 1 A~ Not provided
13 |FBRCO8F-00000N RS Valve core 1 A~ Not provided
14 | FBRCO8F-00000S SHE Spring 1 A~ Not provided
15 |FBRCO8F-000009 58 R Spring seat 1 A3 Not provided
16 |GB/T 78 M7~ F i X EUEET | Screw 1 4 Not provided
17 105310080230 B IR Sealing lock nut 1 A~ Not provided
18 |FBRCOSF-00000M LEAIS Nut 1 A~ Not provided
19 |HRV0-M16-0G-350 TR Relief valve 1 A~ Not provided
20 |FBRCO8F-00000E SR R Spring seat 1 A4 Not provided
21 |FBRCO8F-00000P WE Spring 1 A Not provided
22 |1S0 9974-4 RANFRIRE Screw plug 1 A~ Not provided

6-46




6P10 %7118/ Lifting Balance Valve

A#T35-100XHYG

2327 7930 33 6 5 26 L 3 2 16 17

o

28 1 L0 39 3735 111510 9 8 T

25 726 27 28 79 34 35 38 39

6-47



6P10 #FHF &7/ Lifting Balance Valve
A#T35-100XHYG
=] $ il = 4 D > ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
23 |FBRCO8F-00000F EE Piston 1 A~ Not provided
24 | @18.7*@p14*1 FOEE Retaining ring 1 A4 Not provided
25 [2-113 o[ O-ring 1
26 |SPS010240-PONO FLRZHE Sealing ring 3
27 |SPS010140-PONO FLAZHE Sealing ring 1
28 |OR2-116-N7 OFEl O-ring 1
29 |SPS010200-PONO 7L =t E Sealing ring 1
30 |M6*1-7-¢0.6 FHEFLE®E Damping 2 A~ Not provided
31 |M6*1-7-90.8 FEFLEHE Damping 1 A Not provided
32 |ISO 1179 AN RIZZE(FFERE) |Screw plug 2 A~ Not provided
33 |1SO 9974-4 ERLEEE Combination circle 1 A4 Not provided
34 |OR2-120-N7 OFEl O-ring 1
35 |OR2-017-N7 OFEl O-ring 1
36 |@20*p17.2*1.35 FF O34 E Retaining ring 1 A4 Not provided
37 |@21*¢18.2%1.35 FOEE Retaining ring 1 A4 Not provided
38 [2-016 Ozl O-ring 1
39 |OR2-119-N7 OFEl O-ring 1
40 [1SO 1179 ANARIEE Screw plug 9 A~ Not provided
K1 |XHT2560-640210-G00 #iz8 Maintenance package 1

6-48




6P11

M52 7% /Expansion Balance Valve

A#T35-100XHYG

6-49



6P11 M52 #%7[%/Expansion Balance Valve
A#T35-100XHYG

Fs Ly Y] - . e | FHHEE | SUEHE ERER #iF

Item Part No. BT Description Qty | Start date | Exp date Serial No. Remarks
1 |FBRCO8F-000001-2 53E%S Valve block 1 A~ Not provided
2 |FBRC0O8D-010000-1 B EARIR One-way throttle valve 2 A~ Not provided
3 (05310080230 B IR Sealing lock nut 2 A~ Not provided
4 | ®25%22.2%2.1 PR Retaining ring 2 A~ Not provided
5 |AS-568 OFE O-ring 2
6 |HL-3A-D-N-50/M220-150-A | P&« Balancing valve plugin 2 A4 Not provided

6-50




6P12 1553 T #4718/ Tilt Balance Valve

A#T35-100XHYG

6-51



6P12 1143} S 171f%)/Tilt Balance Valve
A#T35-100XHYG
=] $ i = A : 0 ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |FBRCO8F-000001-4 3R Valve block 1 A~ Not provided
2 |FBRC15E-000005 HE Valve sleeve 1 A~ Not provided
3 |FBRC15E-000003 S R Spring seat 1 At Not provided
4 |FBRC15E-000004 83023 Valve seat 1 A~ Not provided
5 |FBRC15E-00000C SR Spring 1 A~ Not provided
6 |FBRC08D-010000-2 BT One-way throttle valve 1 A4 Not provided
7 05310080230 2SI A S Sealing lock nut 1 A~ Not provided
8 |HRV0-M16-0B-110 SR Relief valve 1 A~ Not provided
9 |OR2621508-N6 o[ O-ring 2
10 |SPS000210-PONO FLREEHE Sealing ring 1
11 |BKU000123-P2 FF O 4R Retaining ring 1 A~ Not provided
12 |P12.5 O O-ring 1
13 |FBRC15E-000002-1 R Valve core 1 A~ Not provided
14 |FBRC15E-00000A oE 25 R Spring seat 1 A~ Not provided
15 |FBRC08D-00000Q SREE Spring 1 A~ Not provided
16 |FBRC15E-000006 BT Adjustment column 1 At Not provided
17 |1B 982 HEZRTHE Combined sealing gasket 1
18 (1020 O O-ring 1
19 |SPS000110-PONO FLAZETIE Sealing ring 1
20 |FBRCOSE-000009-2 120 Nut 1 A Not provided
21 |OR2-019-N6 o[ O-ring 1
22 [2-119 O O-ring 1

6-52




6P12 1553 T #4718/ Tilt Balance Valve

A#T35-100XHYG

6-53



6P12 % 2 %5 ® /Tilt Balance Valve
A#T35-100XHYG
Fs YIRS i WE| A | LA ERAFER #ix
Item Part No. B Description Qty Stalflt date | Exp date Serial No. Remarks
K1 |XHT2560-640310-G00 #ize Maintenance package 1

6-54




6P13 11545 EL/ Tilted cylinder

A#T35-100XHYG

.
N
N
a
\_/

6-55



6P13 fi$}shiEL/ Tilted cylinder
A#T35-100XHYG
=] $ i = N : > ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 |XT35N1000-450003-G00 |DASZ+EID130 DAS seal ring 1
2 |XT35N1000-452000-W00 |;/EZEAFEHF Piston rod assembly 1
3 |XT35N1000-451006-W00 |{&3FHR Protection board 1
4 |XT35N1000-500007-G00 &11E6035 Composite bushing 1
5 |XT35N1000-450003-W00 |SEE Guide sleeve 1
6 |ECXRO0OMS-400008-W00 |Hri5Etd60 Glyd Ring 1
7 |ECXR90M8-400007-W00 |RUJIZZTE60%x70x6 |RUJ seal ring 1
8 |ECXR90M8-400006-W00 |DKIR54:Eld60 Dust seal ring 1
9 |BT425M390-600002-G00 &1+ES5040 Composite bushing 2
10 |GB1152-89 SHARM8 X 1 0il cup 1
11 |G460-643010-000 Bk Bk Plug 2
12 |BT425M390-500013-G00 | < §d7% Bearing 1
13 |GB895.1-86 7L SN2 35 FE 90 Retaining ring 1
K1 |XT35N1000-450100-G00 |41 Maintenance package 1

6-56




6P14 SN 4E hEL/Outer telescopic cylinder

A#T35-100XHYG

|
|
|
|
x
A
.
|
|
T
|
|
|
]
\

1720 21 22 2325

FEBAHKE
2.5:1

i

N NN

19-18

6-57



6P14 HMeER4E T /Outer telescopic cylinder
A#T35-100XHYG
Fs LYESNE - WE| FEHE | BULAH ERAER #F
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 |GB/T893.1-1986 4 $4E D75 Elastic Retaining Ring 1
2 | GE50ET-2RS X T547&GES0ET-2RS | Bearing 1
3 |839N-55%63 BB d55 Dust seal ring 1
4 |XT35N1000-420001-000 |SEE Guide sleeve 1
5 |GB1235-76 Ofz[E 115*3.1 O-ring 1
6 |605-55%65*11-181 U B8l 55*65*10/11 U-ring 1
7 |16-55%70.1%6.3-20 Hr45 4T d55 Glyd Ring 1
8 |ZCH60-14.8 &3 60*55*%14.8  |Support ring 1
9 |DQ-110%105.2%2 F4 110*%105.2*%2 Retaining ring 1
10 |GB1235-76 Ozl 110*3.1 O-ring 1
11 |SF-1-5535 &4E 5535 Composite bushing 1
12 |7713501000-420000-000 | e seizare5+3457 | Piston rod 1
13 |NLWLS-201.5 RREIRZE M20*1.5 | Screw plug 2
14 )1%-_3(;50N1000_420000-000- ARYS Cylinder block 1
15 |GB1235-76 Of2FE 14*1.9 O-ring 8
16 |GB1235-76 O/l 45*3.1 O-ring 2
17 |DQ-45%40.2*2 48 45%40.2%2 Retaining ring 2
18 |XT40N1400-420001-000 |3#%& 0.4*5*72 Spring 4
19 |714-110%*89*8.1-20 OK#Z 1 D110 Sealing ring 1
20 |XT40N1400-420002-000 |[;&ZE Piston 1
21 |ZCH110-14.8 &I 110*105*%14.8 | Support ring 4

6-58




6P14 SN 4E hEL/Outer telescopic cylinder

A#T35-100XHYG

|
|
|
|
x
A
.
|
|
T
|
|
|
]
\

1720 21 22 2325

FEBAHKE
2.5:1

i

N NN

19-18

6-59



6P14 SMegE;HEL/Outer telescopic cylinder
A#T35-100XHYG

Fs YL ST - WE| FEEE | LA ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Rem/arks
22 |XT40N1400-420003-000 |i&%t Valve needle 8

23 |XT40N1400-420004-000 |MRAE Valve sleeve 8

24 |GB/T78-2000 $2£] M8*30 Screw 1

K1 |XT35N1000-420100-G01 |#f&6 Maintenance package 1

6-60




6P15 FEFHHET/Lifting cylinder

A#T35-100XHYG

6—5 8 9 10 15-16
B
- —-—-—HED)
| NN j
A = 18
12711 1314 1] 19 Al 77

6-61



6P15 #FHHET/Lifting cylinder
A#T35-100XHYG
=] $ i = N : > ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |1B/T7940.1-1995 MR M10*1 Oil cup 1
2 |GB/T78-2000 X EIRET M8*20 Screw 2
3 |106959-01 TEE Piston 1
4 |780-150%125*25.4*%9.5 DASZH &%t D150 DAS seal ring 1
5 |GB1235-76 OF2F& 65*3.1 O-ring 1
6 |DQ-65%60.2*2 4k 65*60.2*2 Retaining ring 2
7 |XT35N1000-410100-001 |&I{& Cylinder block 1
8 |4BN-04WD #k G1/4 Plug 4
9 |XT40N1400-410003-000 |fRiFE Protective pad 1
10 |Q60TB.303.131.0-02 SEE Guide sleeve 1
11 |GB1235-76 OF2F& 150%*5.7 O-ring 1
12 |DQ-150*141*3 5 150*%141*3 Retaining ring 1
13 |CS020090 Hr43%Et d90*105.1%6.3 Glyd Ring 1
14 |ZCH 95-19.8 ¥ #&3IN 95%90%19.8 Support ring 2
15 |C3030900 U 90*105*%11.4/12.5 |U-ring 1
16 |DQ-105%90*3 $4F& 105*90*3 Retaining ring 1
17 |839N-90*100 BrFE d90 Dust seal ring 1
18 |GB1235-76 Of2F& 160*3.1 O-ring 1
19 |XT35N1000-410200-000 |;&EZE4F@90*1420 Piston rod 1
20 |SF-1-7050 &%E 7050 Composite bushing 2
21 |GB/T893.1-1986 4R D105 Retaining ring 1
22 |GE70ES-2RS XT3 7&GE70ES-2RS Bearing 1

6-62




6P15 FEFHHET/Lifting cylinder

A#T35-100XHYG

6—5 8 9 10 15-16
B
- —-—-—HED)
| NN j
A = 18
12711 1314 1] 19 Al 77

6-63



6P15 #FHHET/Lifting cylinder
A#T35-100XHYG
Fs YIRS - WE| FEEE | LA ERAFER #ix
Item Part No. B Description Qty Stalflt date | Exp date Serial No. Remarks
K1 |XT35N1000-410100-G01 |#Efi&€ Maintenance package 1

6-64




6P16 #M23HEL/Compensation cylinder

A#T35-100XHYG

2 3 L=5 19 13 115 18

N
|
Ny
’

N

\\

A

s
0
(Djﬁ

6-65



6P16 #MzSHEL/Compensation cylinder
A#T35-100XHYG
= % = & : : I 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 [JB/T7940.1-1995 Hi@EEEmM M8*1 | Oil cup 2
2 |GB/T78-2000 $2$] M8*16 Screw 1
3 |780-85*%65%22.4*%6.35 DASZ 1 D85 DAS seal ring 1
4 | DQ-44.8*40*2 48 44.8%40*2 Retaining ring 1
5 |GB1235-76 OF2[& 45*3.1 O-ring 1
6 |XT35N1000-460001-001 |;&Z Piston 1
7 |XT35N1000-461000-002 |&I{& Cylinder block 1
8 |NLWLS-181.5 REZLIZZE M18*1.5 Plug 1
9 |XT35N1000-460002-001 |SEE Guide sleeve 1
10 |GB1235-76 OF2f& 85*3.1 O-ring 1
11 |WLWLS-G3/8 SMRLIZZE G3/8 Plug 1
12 |DQ-85%*80.2*2 4B 85%80.2*2 Retaining ring 1
13 |SF-1-4040 E1E 4040 Composite bushing 1
14 |RSK300400-T46N Hr4FEt d40 Glyd Ring 1
15 |GB1235-76 OF2F& 90*3.1 O-ring 1
16 |RU3100400-Z20 UAZE 40*50*7.3/8 U-ring 1
17 |wWD2200400-7201 B d40 Dust seal ring 1
18 |XT35N1000-462000-001 |;EZE+F@40*821 Piston rod 1
19 |GB/T893.1-1986 FLF#5R D90 Retaining ring 1
20 |GEG50ES-2RS X ¥54m&GEG50ES-2RS | Bearing 1
21 |SF-2-5060 &%E 5060 Composite bushing 1
K1 |XT35N1000-460100-G02 |#1&€ Maintenance package 1

6-66




6P17

WA HEL/ Leveling cylinder

A#T35-100XHYG

Lo 3 97 10

17

=7

=)

14

@sﬁk\x A\

|

|

6-67



6P17 VA mEL/Leveling cylinder
A#T35-100XHYG
=] $ il = N D > ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks

1 B(SIT3560-661000-000-20- SEEATP50%376 Piston rod 1
2 |839N-50*58 FrE d50 Dust seal ring 1
3 |605-50*60*7-181 U2 50*60*6 U-ring 1
4 |GB1235-76 Of2F& 120*3.1 O-ring 1
5 |16-50*65.1*6.3-20 Hr4FEt d50 Glyd Ring 1
6 |XHT3560-661000-000-01 |FMEE Guide sleeve 1
7 |SF-1 5045 &+E 5045 Composite bushing 1
8 |DQ-115%106%2 P4 115%106%2 Retaining ring 1
9 |GB1235-76 OF%[E 115%5.7 0-ring 1
10 |GB1235-76 Ol 16*2.4 O-ring 1
11 |GB1235-76 OF2B&55*3.1 O-ring 1
12 | 780-115%90%*22.4*6.35 DASZ:§E|D115 DAS seal ring 1
13 |XHT3560-661000-000-02 |;&%FE Piston 1
14 |GB/T78-2000 $2$TM8*16 Screw 1
15 |SF-1-5060 &+%E 5030 Composite bushing 1
16 |SF-1 5045 E1E 5045 Composite bushing 1
K1 |XHT3560-661100-G00 ;3] Maintenance package 1

6-68




6P18

RE4E;MEL/Inner telescopic cylinder

A#T35-100XHYG

-
%

13

6-69



6P18 R{E4E ML/ Inner telescopic cylinder
A#T35-100XHYG
=] $ il = 4 D > ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 [XT40N1400-430003-W00 |3Z&If Support ring 4
2 |XT40N1400-430001-G00 |#&3KREID95 Glyd Ring 1
3 |XT35N1000-431000-WO00 |EIf# Cylinder block 1
4 |XT35N1000-432000-W00 |;EEFFLEHF Piston rod 1
5 |XT35N1000-431009-W00 |[ElE#R Fixed plate 3
6 |GB1235-76 O % £1E95%3.1 1
7 |XT35N1000-433000-W00 |SmEIEHH Guide sleeve 1
8 [XT40N1400-420006-G00 |Hr4Ftd55 Glyd Ring 1
9 |GB1235-76 O, % %fE100x3.1 | O-ringO-ring 1
10 |XT40N1400-420007-G00 |UF#5+1EEI55x65x10 |U-ring 1
11 |XT40N1400-420008-G00 |RHF4:EEd55 Dust seal ring 1
12 |XT35N1000-431008-WO00 |#R Plate 1
13 |XT40N1400-423000-W00 |MRELHH Valve sleeve 4
K1 |XT35N1000-430100-G00 |#f&8 Maintenance package 1

6-70




ELE7

Part VII Electrical system

HSRS

A#T35-100XHYG

Fs B ERER Dagi
Item Description Serial No. Page
7Pl I?Ic;z_c"tf\cﬁ system A 71
7P2 Egﬁti? system A 73
7P3 %;?fng eEIE;EtLri’fazlﬁsystem A# 77
7P4 ﬁ]g\ %ogl}‘:'cfg\e?zsystem A# 7-9
7P5 Eﬁleitﬁg\gjgnel assy A# 7-11
7P6 ;%Eﬁf‘; A# 7-13







7P1

B S & 4:/Electrical system

A#T35-100XHYG

<P

o8 ]

—=

ARKBRIHTRY

7-1



7P1 B S & %;/Electrical system
A#T35-100XHYG
Fs YIRLES - W= | FEHE | LB ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 [XT2530-700003-000 |FEHHx Pressure switch 1
2 |XHT3560-710000-000 | E&H %R Main wire-harness 1
3 |GXR1600-700002-000 | f3IZF 450528 Reversing Buzzer 1
4 |60XEND-760100-G00 | % 4E$rHaith Maintenance-free battery 1
5 | XHT3560-700200-000 | Zeaithfa ks Cable, Battery(-) 1
6 |XHT3560-700100-000 | &5t iF #R%% Cable, Battery(+) 1
7 |N163-700009-000 (1N Horn 1
8 |XT4000-700002-000 |;MEfER%zS Hydraulic pressure sensor 4
9 |XT4031-700800-000 |K&UTRSFELREE 284k Cable, Fuse-Relay 1
10 |G161-700700-001 T MBS Lk Cable, Fuse 1
11 |XHT3560-700300-000 | £ S M FF X ks 82k | Cable, Emergency stop-Relay | 1
12 | XHT3560-707000-000 | A#ERLL R Cable, Right box 1
13 |HB280PI-750900-G00 | hizk (& =5 String Sensor 1
14 |XHT3560-740200-001 | i fa & R85 Inclination Sensor 1
Qg — A N v 1]
15 |XHT3560-700400-000 ?’;%EQ; A—HDC-IER Cable, DC-Frame 1
16 | XHT3560-700600-000 | 3R FEAL I FE 40 Cable, Pump motor-Ground 1
17 | XHT3560-700500-000 | Z5| FEAL#EIhEE 4T Cable, Driving motor-Ground | 1
JE— A 153 B
18 |XHT2560-700700-000 g;g‘—” HODCHEIRH Cable, DC-Fuse 1
19 |G250-700007-000 FEFHIF K Parking Brake Switch 1

7-2




7P2 KT 3¢ &% /Lighting system

A#T35-100XHYG
6
3
- [y
[3%%%%%%? 2 T A 3
oA A

7




7P2 KT &4 /Lighting system
A#T35-100XHYG

Fs YIRS . WE| A | LA ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks

1 [XT2530-780001-000 BRI Right Lamp 1

2 | XT4000-700005-000 AT Left Lamp 1

3 |SC305-730001-000 T1EAT Work light 5

4 |RTE350-700002-001 BI{EAT Rear work lamp 2

5 |XHT3560-760100-000 BEAT Rear tail light 2

6 |X2B300-770200-000 247 Alarm lamp 1

7-4




7P3

= S & 4%:/Cabin electrical system

A#T35-100XHYG

29 28 8

31

25

7-5



7P3 2 1p = 5 R 4% /Cabin electrical system
A#T35-100XHYG
Fs PRI 2 Description e | FRAE | SUEHH 1& % A %3
Item Part No. 7 Qty | Start date | Exp date Serial No. Remarks
1 |RSXR450-700003-000 SHIES R Throttle pedal 1
2 |XHT3560-732000-000 UFRMELR Dashboard harness 1
3 |AGT311-705000-000 HEFREK Combination Switch 1
4 | XHT3560-731000-000 RFL&R Handrail harness 1
5 [XHT3560-733000-000 BRELER Cabin wiring harness 1
6 |ED250B-1-G00 ZX2MEBR X Emergency cut switch 1
7 | GXR3200-770100-000 BNFHH Control handle 1
8 |G460-760004-000 I EFshRaR I o< Toggle,Parking Brake 1
9 |G161-700004-001 BIFR &l /AR FF % Toggle ,Front windshield wiper | 1
10 |G161-700005-001 R R R % | [099eFront windshield wiper
11 |G250-740015-000 AT FF % Toggle,Alarm lamp 1
12 |RSRT1400-732002-000 |¥@#R:ARFFX | Toggle, Transition mode 1
13 |XHT2560-730001-000 IREhiRIRFF% | Toggle,Drive mode 1
14 |XHT4060-700007-000 FENS IR 25 Buzzer alarm 1
15 |G250-740014-000 BILEATAMRFF% | Toggle,Front work light 1
16 |G250-740027-000 BIETAMRFF>*  |Toggle,Rear work lamp 1
17 |G250-740017-000 T E & FAR 55 Toggle, Top windshield wiper 1
18 |G250-740016-000 ETREIFRF X Toggle,Rear windshield wiper | 1
19 |RSXR450-770005-000 B E LIEATHMRFF X |Toggle,Boom Work Light 1
20 |G250-740013-000 RE MR K Toggle,Alarm 1
21 |JK404C-1-G0O BIHFx Electrical switch 1

7-6




7P3

= S & 4%:/Cabin electrical system

A#T35-100XHYG

29 28 8

31

25

7-7



7P3 B ip= 5 &% /Cabin electrical system
A#T35-100XHYG
=] $ i = N D > ] 33
Ii?n P,_lra%rjtIq I\% B Description %Zt? S;Iay:t%éﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Re%l/airks
22 |JP255-741000-000 FARLFF R LER Key switch wiring harness 1
23 |AMB150-010005-000 FARLIREE Key tag 1
24 | XT4000-720200-000 TERA7{ 3k TERA7 Instrument 1
25 |RSXR450-770100-000 PHRFXE Key switch 1
26 | XT4000-704000-000 MC2M{zHI 25 MC2M Controller 1
27 |G168-700010-001 BT F < Brake light switch 1
28 |XT4000-720100-000 MIDACIZ I 2% MIDAC Controller 1
29 |GTHZ210C-720100-000 |FEESt&EtR Isolation module 1
30 |AIJMNO050-700200-000 HHEFF X Thumb switch 1
31 |XT4000-720001-000 HHEFF RLER Thumb switch harness 1

7-8




£ &% 2 /High voltage system

=)

A#T35-100XHYG

7P4

[ =

Lol
\\\\\ T e

P T =S
H
I
= I
Il

[=R-R-E-N-E-N-N-N-N-5-
I oosasaeseses
Ppususousoson

N P e
I

— =
4

|

|

4==A

7-9



7P4 =& &% = /High voltage system
A#T35-100XHYG
=] = i = L s > ] 33
Ii?n P,_lra%rjtIq I\% AR Description %Zt? S;Iay:t%éﬂfe %(%Ea%l Sﬁef?alil\%. Re%l/airks
1 |XHT3560-725000-000 AREBHITH|IZE 44— |Pump Motor&Controller 1
2 | XHT3560-703000-000 BRI Pump motor cable 1
3 |XHT2560-780000-000 EH BN (EfR) On-board charger 1
4 |XHT3560-729000-000 Egat S EB L Compressor cable 1
5 |XHT3560-728000-000 REXUHLS E B4R Heater cable 1
6 |XHT2560-705000-000 SEER R E 4 Battery discharge cable 1
7 |XHT3560-727000-000 SR E S A Lithium Battery assy 1
8 |XHPYW500-725000-000 |HE_&— Distribution box 1
9 |XHT3560-702000-000 5| EHLEBRSE Driving motor cable 1
10 |XHT3560-726000-000 ZEg|BHITH|ZE —_4&— |Driving Motor&Controller 1

7-10




B SR = A/ Electrical panel assy

A#T35-100XHYG

= O@Q@@g@

7P5

7-11



7P5 B, S HE A/ Electrical panel assy
A#T35-100XHYG

Fs RS o WE| AR | SR ERER £F
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks

1 |XHT3560-704001-001 25 1R Electrical panel 1

2 |XR710-706001-000 TRtk R 25 Preheating relay 1

3 |G250-701001-000 N Fuse 1

4 |GXHP4800-701400-000 N Fuse 1

7-12




7P6

4 EE 25 2 /Relay box

A#T35-100XHYG

K7

K

K5

7

1

AN

7-13



7P6 43 22 & /Relay box
A#T35-100XHYG
Fs YIRS -~ WE| A | LA ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 |GXRX1600-720401-000 YRER SRR R Relay box base 1
2 | A2A300-704001-000 BF ISR Electronic flasher 1
3 | XB450-706003-000 B4R General-purpose relay 7

7-14




FI\ET EFRS
Part VIII Lifting system

A#T35-100XHYG
Fs B ERER g
Item Description Serial No. Page
8P1 ;E’Zign?ciiéstallation A# 8-1
8p2 jl'télfeﬁ:'ifpﬂ)i?:handler assembly A% 8-3
8P3 J;%i%i)jnéﬂpﬁte assembly A 8-7
8P4 E;gnégﬂfs:sem bly A% 8-11
8P5 '\ﬁﬁgizti;:)glfﬂsﬁpport assembly A% 8-15
8P6 ﬁ%ﬁégf;ssembly A% 8-17
8p7 ?aﬁe%ﬁiiﬂeitssem bly A 8-19

8-A



8-B



B 2822 %2 /Boom installation

A#T35-100XHYG

8P1

8-1



8P1 B4t /Boom installation
A#T35-100XHYG

Fs RS . . HE| FHEEH | LA ERESR &3
ltem Part No. B Description Qty | Start date | Exp date Serial No. Remarks

1 |XT35N1000-100000-000 | fH4EEELHEH Telescopic handler assy 1

2 | G005789-014030-01 1242M14%30 Bolt M14x30 3

3 | G000096-000014-00 #HE14 Washer 14 3

4 | XT35N1000-037000-000 | $H%H Pin 1

5 |XT35N1000-035000-000 | A% Pin 2

6 |CT-526580-G00 wE Bushing 2

7 |XT35N1000-460000-002 | #MzZihEL Compensation cylinder 2

8 |XT35N1000-410000-001 | FPF&;hEL Lifting cylinder 1

9 |XT35N1000-036000-000 | $#%H Pin 1

10 | G000096-000012-00 #E12 Washer 12 4

11 |G005789-012030-01 1242M12x%30 Bolt M12x30 4

12 |XT35N1000-031000-000 | $H%H Pin 1

13 |XT35N1000-033000-000 | $H%H Pin 2

8-2




{452 4R 14/ Telescopic handler assembly

A#T35-100XHYG

8P2

8-3



8P2 fh4E LA 1/ Telescopic handler assembly
A#T35-100XHYG
Fs R EG . HE | FHAH | LB EAER &%
ltem Part No. R Description Qty | Start date | Exp date Serial No. Remarks
1 | G005789-008016-00 1242M8x 16 Bolt M8x 16 6
2 | G005789-006045-00 1242 M6 %45 Bolt M6x45 4
3 | XT35N1000-205001-000 ElER Fixed board 1
4 |XT35N1000-206001-000 =P Clamp 2
5 |XT35N1000-206002-000 =P Clamp 2
6 |G000070-006040-00 12$TM6%40 ScrewM6x40 8
7 |XT35N1000-207100-W00 B X Clamp 4
8 |XT35N1000-110000-000 F—RIPEE First telescopic handler 1
9 |SC305-730001-000 TAEAT Work light 3
10 |XT35N1000-420000-001 SMeRLETH L Outer telescopic cylinder 1
11 | XT40F1800-000001-000 R plate 2
12 |G005789-012035-00 1242M12x35 Bolt M12x35 4
13 | XT35N1000-120000-000 BRI E Second telescopic handler 1
14 | XT35N1000-032000-000 L Pin 1
15 |G000096-000014-00 #E14 Washer 14 1
16 |G005789-014030-01 1242M14%30 Bolt M14x30 1
17 |XT35N1000-130000-000 BZRIPEE Third telescopic handler 1
18 | XT40F1800-206001-000 PE Shield 1
19 | XT35N1000-030004-000 L Pin 1
20 |JZ04341-000050-00 15FE-50 Retaining ring A-50 4
21 |G005789-006012-00 1242M6% 12 Bolt M6x12 6
22 | XT35N1000-000001-000 Rtk R HEIR Stringing board 1

8-4




{452 4R 14/ Telescopic handler assembly

A#T35-100XHYG

8P2

8-5



8P2

R4 E A1/ Telescopic handler assembly

A#T35-100XHYG

e FHL . | FaE8 | BuLBE i J ;
Ifefw P#aﬁlfNZ. #IR Description %t? S?;ﬁrnt Elai E?ptiti irﬁi”;ﬁ\l% Reﬁi’ks

23 |XT35N1000-208001-000 X Clamp 2

24 | G005789-006040-00 1242M6x40 Bolt M6x40 3

25 |GT070P2-006020-00 12$TM6%20 Screw M6x20 6

26 |XT35N1000-220001-000 St Guide plate 1

27 | XT35N1000-430000-000 A {ER4EHEL Inner telescopic cylinder 1

28 | XT35N1000-030003-000 S Pin 1

29 |G005789-010020-00 124#2M10x20 Bolt M10x20 2

30 |XHT3560-600204-000 BRIER Clamping plate 1

31 |G005789-020200-00 124#£M20x200 Bolt M20x200 1

32 |G005789-008020-00 124#£M8x%20 Bolt M8x20 1

33 |G000070-005025-00 12$TM5%25 Screw M5x25 4

34 | XHT3560-740100-001 K AR Longhorn sensor 1

35 | XT35N1000-000003-000 ERRES R KR Installation board 1

36 |XT40F1800-032001-000 BEH Washer 2

37 |G006183-000020-00 28M20 Nut M20 1

8-6




EE¥2 4B ¥4 /Friction plate assembly

A#T35-100XHYG

8P3

ol |

14

N % W\'*\.W,”Aa o
R
. \
\ , \

W64¢‘ 12
IS
6
g
Vs
i

18 17 16

8-7



8P3 EE{E Fr 4B 1 /Friction plate assembly
A#T35-100XHYG
e IS 25 Descrintion HE FAEW | MUEAR | BRED s
em Part No. ptio Qty | Start date | Exp date Serial No. Remarks
1 | BT425M390-000008-000 ERLIR Locating ring 2
2 |BT425M390-000015-000 $2%T M12x70 Screw M12x70 16
3 |GT61771-000012-00 126 M12 Nut M12 60
4 |XT35N1000-180001-000 Hi Shim 2
5 |XT35N1000-181001-000 BH Gasket 4
6 |XT35N1000-181101-000 EEE A Friction plate 4
7 |GTHZ120-902700-000 Vabia 35 Square nut 32
8 |XT40N1400-182101-000 EERE Friction plate 16
9 |XT40N1400-182001-000 BH Gasket 28
10 |XT40N1400-182002-000 BhH Gasket 28
11 |XT35N1000-180004-000 i Shim 16
12 |G000077-012040-00 1257 M12x40 Screw M12x40 28
13 |G000077-012050-00 #1247 M12x50 Screw M12x50 16
14 | XT35N1000-000008-000 ENLIR Locating ring 2
15 |XT35N1000-180003-000 BhH Gasket 6
16 |XT40N1400-183101-000 EERE Friction plate 12
17 | XT40N1400-183001-000 BH Gasket 12
18 |XT40N1400-183002-000 BhH Gasket 2
19 | XT40F1800-180008-000 Hi Shim 2
20 |XT35N1000-184101-000 EE¥E Friction plate 2
21 |XT40N1400-186102-000 Hi Shim 4
22 |XT35N1000-180100-000 SmEtRBAH Guide plate 1

8-8




EE¥2 4B ¥4 /Friction plate assembly

A#T35-100XHYG

8P3

ol |

14

N % W\'*\.W,”Aa o
R
. \
\ , \

W64¢‘ 12
IS
6
g
Vs
i

18 17 16

8-9



8P3 EEY2 2B {5 /Friction plate assembly
A#T35-100XHYG
Fs Y SR - #E FRBEH | HILHHE ERAER £
ltem Part No. R Description Qty | Start date | Exp date Serial No. Remarks
23 | XT40F1800-180006-000 HIR Shim 2

8-10




&= IR 4R 14 /Piping assembly

100XHYG

A#T35-

8P4

29 28 21

2L 723

30

1314

8-11



8P4 & I&LA 4 /Piping assembly
A#T35-100XHYG
e e 25 Descrintion HE FAEW | MUEAR | BRED s
em Part No. ptio Qty | Start date | Exp date Serial No. Remarks
1 | XT35N1000-200005-000 BRE Hose 1
2 | XT35N1000-200006-000 & Hose 1
3 | G000070-006040-00 12£T M6x40 Screw M6x40 8
4 | XT35N1000-207100-000 BER Clamp 4
5 |G005789-008016-00 1242M8x% 16 Bolt M8x 16 2
6 |XT35N1000-205001-000 & E R Friction plate 1
7 | G005789-006045-00 12$2M6x45 Bolt M6x45 4
8 |XT35N1000-206001-000 Bk Clamp 2
9 | XT35N1000-206002-000 =P Clamp 2
10 | XT35N1000-200002-000 & Hose 2
11 | XT35N1000-200001-000 BRE Hose 2
12 | XT35N1000-251000-000 WARE R Steel pipe assy 1
13 | G005789-010030-00 1242 M10x30 Bolt M10x30 2
14 | G000096-000010-00 #HE 10 Washer 10 4
15 | XT35N1000-211000-000 WAERK Steel pipe assy 1
16 | G005789-008020-00 1242M8x% 20 Bolt M8x20 2
17 |G005789-010020-00 1242 M10x20 Bolt M10x20 2
18 |JT-202020-G0O L Right angle joint 3
19 | XT35N1000-200021-000 BRE Hose 1
20 |XT35N1000-200022-000 BRE Hose 1
21 | XT40F1800-202000-000 EESK Steel pipe assy 1
22 | XT40F1800-201000-000 WEEK Steel pipe assy 1

8-12




&= IR 4R 14 /Piping assembly

100XHYG

A#T35-

8P4

29 28 21

2L 723

30

1314

8-13



8P4 & B 4A #/Piping assembly
A#T35-100XHYG
e MR 25 Description HE FAEW | MUEAR | BRED v
em Part No. Qty | Start date | Exp date Serial No. Remarks
23 | G005789-008045-00 1242 M8x45 Bolt M8x45 1
24 |XT40F1800-271001-000 BEX Clamp 4
25 |XT40F1800-260002-W00 TR¥ERESL Quick connect joint 3
26 |BT425M390-713000-000 HiBELEmK Direct-through joint 3
27 | XT35N1000-270001-000 [ ZE R Bracket 1
28 |XT40F1800-203000-000 BEBRK Steel pipe assy 1
29 |XT40F1800-204000-000 EESDK Steel pipe assy 1
30 G005789-010025-00 1242 M10x25 Bolt M10x25 3
31 XT35N1000-260001-000 [ E R Bracket 1
32 |BT425M390-711000-000 HAELEMR Right angle joint 2
33 JT-312020-G00 =i@kesk Three-way joint 1

8-14




8P5

133 X 22 4R 14/ Transition support assembly

A#T35-100XHYG

8-15



8P5

it i 3 2248 ¥ /Transition support assembly

A#T35-100XHYG

- = = =T o . T =
fem et o 7 Descipion |01 Gaote| Bxp aate | Sene o Remric

1 |G005789-014030-01 124£M14%30 Bolt M14x30 3

2 |G000096-000014-00 #E14 Washer 14 3

3 | XT40F1800-039000-000 SR Pin 1

4 |XT35N1000-450000-000 g hEL Tilted cylinder 1

5 |XT35N1000-900000-001 ORI R Transition support 1

6 |CT-506540-G00 FHENE Fiber bushing 2

7 | XT40F1800-038000-001 tHHh Pin 1

8 |XT25M600-038000-000 tHHh Pin 1

9 |XT40F1800-901000-000 SR Pin 1

10 |XT40F1800-000020-001 ORU$Y Pin type O 1

8-16




W 224 #4/Fork shelf assembly

A#T35-100XHYG

8P6

8-17



8P6 X Z24A 1 /Fork shelf assembly
A#T35-100XHYG
S - =T : \ : .
Irt%_e? ’\:I;%oa‘ﬂﬁg e wA Description %’? Sat?rnt I(Ejlz;ﬂfe %})z(ﬂ: Ea%g SﬁeEIEN%. Re%{afrks
1 |XT35N1000-301000-001 RS Fork shelf 1
Al |XT40F1800-302000-000 L GhLA 1 Fork pin assy 1 INC:2-5
2 |XT40F1800-302100-000 oL Fork pin 1
3 |G005782-010080-00 $2#2M10x80 Bolt M10x80 1
4 G000889-000010-00 1ZEM10 Nut M10 1
5 |XT40F1800-302003-000 HE Bushing 1
A2 | XT40F1800-303000-001 L PRI BE Limit seat assy 2 INC:6-9
XT40F1800-303002-001 BEIR Bracket 2
XT40F1800-303001-001 £H Pin 4
G000091-004050-00 $H4x50 Pin 4x50 2
XT40F1800-303003-001 P Chain 2
10 |XT40F1800-010000-000 L&Y Fork assy 2

8-18




8P7

4L 22414 /Cable reel assembly

A#T35-100XHYG

8-19



8pP7 Ekg3H1/Cable reel assembly
A#T35-100XHYG

Iff%—' IR o Description WE | FEHE | #LLEHE e %3

em Part No. Qty | Start date | Exp date Serial No. Remarks
Al |XT35N1000-190000-000 s ATy Cable reel assy 1

1 |XT25M600-192700-000 MRER Cable reel 1

2 1G005789-010020-00 #24£M10x20 Bolt M10x20 3

3 |XT35N1000-191001-000 EEHRIEIREA Bracket A 1

4 |XT35N1000-191002-000 ELkae 4B Bracket B 1

5 |G005789-010030-00 124#210x30 Bolt M10x30 1

6 |G006183-000010-00 $ZM10 Nut M10 1

7 |XT35N1000-000002-000 HRLZEWR Bracket 1

8 |G005789-008020-00 1242M8%20 Bolt M8x20 2

9 |HV120AIJ-830002-000 Bk Clamp 1

10 |G000070-006050-00 $2$TM6%50 ScrewM6x45 2

11 |G006183-000006-00 12 M6 Nut M6 2

8-20




BhEn BR=E

Part IX Cab system

A#T35-100XHYG

Fs AR ERER pig]
Item Description Serial No. Page
9P1 ER=rEE A# 9-1
The cab schematic
Ho =Pk #\
The cab assembly
IImEX:
9P3 EMi &% A# 9-7
Left door system
4
9P4 }EE"%,.}E A# 9-11
Rear Window system
ops | EERLTGI07V A o-15
Air-conditioning system
_7:_ 2 nl%‘ ¢
I il A# 9-17
Evaporator assembly
f.vl:l_ = = Q
Cabin electrical system
= (==

Cover plate assembly




9-B



= [&]/The cab schematic

Bi=ERE

A#T35-100XHYG

9P1

9-1



9P1 Big=R=E/The cab schematic
A#T35-100XHYG
Iff%‘ PIRLES e Description WE| FRHEHHE | #LHE ERER £
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |JKOXT3560-100000-000 |#EZRE AL Frame assembly 1
2 |JKOXT4031-400000-000 /& SR Rear Window Assembly 1
3 |JKOXT3560-600000-510 | Z=FAFRLTG307V Air-conditioning system 1
4 |JK0XT4031-200000-000 |Z[1E R Port door assyembly 1
5 |JKOXT3560-700000-000 | Z3¢=H S % Cabin electrical related 1
6 |JKOXT3560-800000-000 | B AKX Cover plate assembly 1

9-2




IR A S Al /The cab assembly

Ao
=

A#T35-100XHYG

9pP2

9-3



9p2 B E=AFLSRL/ The cab assembly
A#T35-100XHYG
Iff%‘ LUESRT S Description HE| FHEEH | HLEH ekl &F

em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |JKOXT4031-000061-000 |FiEHERETR Cover shell 1

2 |JKOXHT3560-110000-000 |ZIF=4HEZE Cabin frame 1

3 |JKOXHT3560-000008-G00 | AIiE Left glass 1

4 |JKO0XT4031-005000-000 e 5 Stent 1

5 |GB/T9074.17-19881 124240 & 14M8x%30 | Bolt M8x30 7

6 |JKOXT4031-000059-000 |/RiRIESH Pressure strip 1

7 |J00GXR25-000100-000 R Shock-absorbing pad 4

8 |JG163-000005-000 ER Washer 4

9 |GB/T 5782-2016 1242 M14x85 Bolt M14x85 4

10 |JKOXT4031-000012-G00 |XM/5%& Rearview mirror 1

11 |JKOXT4031-000011-G0O WEHFEZR Bracket 1

12 |GB/T 9074.17 124248 & 14M6%20 | Bolt M6x20 7

13 |GBT 70.2-2000 12$TM5X20 Screw M5X20 3

14

15 |JKOXT4031-000052-000 | B TER Front windshield plate 1

16 |JKOXT4031-000057-000 |EBIRFFHKZZE Power switch bracket 1

17 |JKOXT4031-000001-G0O0 | AT{ZHXZKEE Front windshield 1

18 |JXJ006-004000-G0O KiBpzs ([E8) |Bubble wrap tape 1

19 |GB/T6170-86 125M6 Nut M6 4

20 |JPST01-000200-G0O M7k Sk Sprinkler head 1

21 |JPSG001-G00-3000 K E Sprinkler pipe 1

22 | IXF450M-000059-000 EEBR Clamping block 2

o
n




IR AR S Al /The cab assembly

Ao
=

A#T35-100XHYG

9pP2

9-5



9p2 B =EERLTAL/The cab assembly
A#T35-100XHYG

Fs LY YT 2 Descriti #}E | FiaHEE #HIEHEA ERER &F
ltem Part No. R escription Qty | Start date | Exp date Serial No. Remarks

23 |RTE350-430202-000 SiBBELN Bubble Angle Instrument 1

24 |JK0XT4031-000009-G00 | AI%IE Right glass 1

25 |RTE350-430201-000 X BRR Support plate 1

26 |JKOXT4031-000003-G0O | TRz IE Top glass 1

9-6




9P3

EMIIIE S/ Left door system

A#T35-100XHYG

11

9-7



9P3 HEMIZE S/ Left door system
A#T35-100XHYG
= o S - . : , =
Irfeﬁ Ijraﬁrﬁflgo. B Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks
1 ]JXJ030-G00 SHEGRR Gas spring rubber pad | 4
2 |JKOXT4031-200100-000 | LiusE Upper hinge 1
3 |GB/T 70.1 B ANAIZZM8X20 | Screw M8x20 4
4 |GB/T 95 R [ES Washer 8 4
5 |JKOXT4031-230000-000 |Z LITEAK Left upper door 1
5.1 | JKOXT4031-000006-G00 |l 1 L3S Left upper glass 1
5.2 | JR960-000039-001 IWIBE R IR Clamping block 2
5.3 |IMX-0011-G0O WSS Door stop 1
5.4 |JR960-100102-G00 BB E Rubber gasket 1
5.5 |GB 819-85 + A& KR 22M8Xx25 | Screw M8x25 2
5.6 |JKOXT4031-200400-G00 | & %ii Window lock 1
5.7 |JK0XT4031-231000-000 WELES Door handle 1
6 |JKOXT4031-200200-000 | ik Central hinge 1
7 |JKOXT4031-000005-G0O0 | I JEEIKIE Fixed glass 1
8 |IMS01-110100-G0O BAEF Universal handle 1
9 |JKOXT4031-210000-000 | Z[J4EZR Left door frame 1
10 |JKOXT4031-800033-G00 | QX30Z[It#¥I= Left door storage box 1
11 | JKOQHZQX30-300010-GOO | &5k Lock pin shaft 1
12 |JK0XT4031-800032-G00 | IJ#iZE5= Door lock cover shell 1
13 | JKOXT4031-200300-G00 | Z= I3 Left side door lock 1
14 |JKOXT4031-800031-G00 | I JAIHHR Door trim panel 1
15 |JKOXT4031-210000-000 | Z=i JHEZR Left door frame 1




9P3

EMIIIE S/ Left door system

A#T35-100XHYG

11

9-9



9P3 M &S/ Left door system
A#T35-100XHYG
Iff%‘ LUESRT . Description HE| FHEEH | HLEH ekl &%
em Part No. Qty | Start date | Exp date Serial No. Remarks
16 |GB/T 6128 e 5 Z e M8 Nut M8 5
17 |JKOXT4031-000053-G00 | 4wl Hi Drawstring 1
18 |GB/T 5781 7N AIZHM8 x 70 Bolt M8 x 70 2
19 |JX700-400002-000 SEEHR Gas spring pad block 4
20 |JXJ011-005500-G00O 3MER & 3M adhesive tape 1
21 |GB/T 894.1-86 SRR Elastic Retaining Ring 11 4
22 |JKOXT4031-000058-000 |i 1% Lock pin shaft 1
23 |GB/T 1153-89 M6 Oil cup M6 3

9-10




9P4

[EEZ%t/Rear Window system

A#T35-100XHYG

9-11



9P4 [EE &%/Rear Window system
A#T35-100XHYG
E%‘ MRS . Description HE| FHEEH | HLEH ERER &%
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |GB 5781-86 - M8x30 1242M8x30 Bolt M8x30 2
2 | JX700-400002-000 SEEHR Gas spring pad block 2
3 |JXJ030-G0O SHERRE Gas spring rubber pad 7
4 | JKOXT4031-000002-G0O | fE TS Rear glass 1
5 |JKOXT4031-400003-G00 | #:AR Rubber mat 1
6 | JKOXT4031-410000-000 FE&EIHEF 2K Rear window handle 1
7 1JXJ006-002810-G00 Kimpess (&) Adhesive tape 1
8 | JX700-400001-000 SHERERE Gas Spring Mounting Seat 2
9 |JYQL310-100180-G00 |Ss#E Gas Spring t 2
10 |GB/T 958 8 Washer 8 4
11 |GB93-87 8 S EHES Washer 8 4
12 |GB/T 6170 M8 12 M8 Nut M8 4
13 |GB6182-86 $25M6 Nut M6 2
14 | JKOXT4031-420000-G00 & & His AR Rear window lock 1
14.1 | JKOXT4031-420002-G00 | /5 & $5i3E Rear window lock handle 1
14.2 | JKOXT4031-420001-G0O | $iFH Lock plate 1
15 |JKO0XT4031-400004-000 | AEEH K Adjustment gasket 1
16 |GB 93-87 SHEE 8 Washer 8 2
17 |GB/T 6187.1 M8 yapizLER S E] Nut M8 6
18 |JXF250-000005-000 R Plate 1
19 |J00QX30-000900-G00 |EEHE Rear window hinge 2
20 |JKOXT4031-400001-G0O0 | #pzE Rubber mat 2

9-12




9P4

[EEZ%t/Rear Window system

A#T35-100XHYG

9-13



9P4 [EE &%/Rear Window system
A#T35-100XHYG
Fs YIRS 2 Descriti #}E | FiaHEE #HIEHEA ERAER &F
ltem Part No. i escription Qty | Start date | Exp date Serial No. Remarks
21 | JKOXT4031-400002-000 |8 F L 34K Handle installation board 1
22 |GB/T958 6 Washer 6 4
23 |GB_T 5782 M6x40 1242M6x40 Bolt M6x40 2

9-14




9P5

ZSERFTG307V/Air-conditioning system

A#T35-100XHYG




9P5 TFRFARTG307V/Air-conditioning system
A#T35-100XHYG
IF?% MRS . Description HE| FHEEH | HLEH ekl &%
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |JKOXHT2560-605000-G00 |E#HRF X Panel switch 1
2 |JKOXHT3560-600200-000 |/4%tssH 52 Condenser right bracket 1
3  |JKOXHT3560-601000-G10 |/4%E&S & Ak Condenser assembly 1
4 |JKOXHT3560-603200-G00 |7 & Evaporation pipe 1
5 |JKOXHT3560-600100-000 |4 %tssA 5 Condenser left bracket 1
6 |JKOXHT3560-603300-G00 |ZEE (AHS%E) |Autoclaved pipe 1
7 |BG10-16 #$#510-16 Clamp 10-16 2
8 |SG13-001-500 RKE Leaking pipe 2
9 |JKOXHT2560-602000-G10 |7 % 2% Evaporator 1
10 |JKOXHT3560-600001-000 |E4&H1Z %R Compressor mounting plate | 1
11 |JKOXHT3560-706000-000 |#EHlZkR Control harness 1
12 | JKOQHZQX30-600200-G00 | X.Z&50*2000 Duct 3
13 |JKOXHT3560-603100-G00 |[EAE Cold pressure tube 1
14 |JKOXHT2560-604000-GO0 | /E#&#HL 5B Compressor assembly 1
15 |J01G200-600002-G00 HREBLEX500 Bellows tube 1
16 |Q672-58-G00 WM 22405 P58 | Clamp@58 18
17 |J00BDX20-500002-G00 =H48*48*48 Three-way connection 1
18 |JKOQHZQX30-600300-G00 | K4 E50*1000 Bellows tube 2

9-16




<K EsSBk/Evaporator assembly

—
=
Y

A#T35-100XHYG

9P6

9-17



9P6 7% kB3 5\Bk/Evaporator assembly
A#T35-100XHYG
IF?% MRS . Description HE| FHEEH | HLEH ekl &F
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |JKOXHT2560-602100-000 |Tnzs Top cover 1
2 |JKOXHT2560-602400-000 | 7% % X4l Evaporative fan 1
3 |JKOXHT2560-602500-W00 |ZE&&EF Evaporator core 1
4 |JKOXHT2560-602700-000 |#ZA%=5Zk3R=AK |Evaporator harness 1
5 |JKOXHT2560-602001-W00 #ERE Rubber stopper 3
6 | JKOXHT2560-602010-000 | M pZ Blowhole 1
7 |JKOXHT2560-602002-000 |EHMHLZE R Blower left clamping plate 1
8 |JKOXHT2560-602003-W00 |#:1&OZE= Inspection hole cover plate 1
9 |JKOXHT2560-602006-000 |;&EBI&RICHR Installation board 2
10 | JKOXHT2560-602004-000 |iEM4E Filter frame 1
11 |JKOXHT2560-602200-W00 | &t Filter element 1
12 | JKOXHT2560-602600-W00 |PTCHn#4zS PTC Heater 1
13 | JKOXHT2560-602300-000 |#&& Enclosure 1
14 |JKOXHT2560-602007-000 |sX#HLAFR Blower right clamping plate | 1
15 |JKOXHT2560-602800-WO00 |F47ERE &SR | Degree Sensor 1
16 |JKOXHT2560-602900-W00 | &Rk Expansion valve 1

9-18




IMERERS £ 4t/Cabin electrical system

pal=
=

A#T35-100XHYG

LS,

9pP7

9-19



op7 BIpz=ES Z&%5/Cabin electrical system
A#T35-100XHYG
Ift%%' MRS . Description HE| FHEEH | HLEH ekl &%
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 J01G200-700010-G00 USB#zO USB interface 1
2 |1SY]2401-G0O YrEH Radio 1
3 ]J01G200-700020-G00 4*6~T g\ Speaker 2
4 | A300-700008-500 ZFLit i Lk Two-hole transition line 1
5 |JKOXHT3560-001000-G0O0 | & Fa &l & AX Front windshield wiper 1
6 |JKOXHT3560-002000-G00 | /&S EIE Ak Rear windshield wiper 1
7 |JFS01-001206-G00 X Fan 1
8 13J01G200-000800-000 =Y ]z Radio bracket 1
9 |IDD01-001202-G0O TRAT Ceiling light 1
10 | JKOXT4000-700010-G00 |WE#H Kk Radio antenna 1
11 |GB/T9074.17-1988 124220 & 1M6x%20 | Bolt M6x20 3
12 |JOORTE35-000060-000 X &R RR Fan mounting plate 1
13 |RC250-700001-000 KTLRARIPE Cable protection sleeve 1
14 |RC250-700001-001 KTLRE Lamp wire plug 1
15 |JPSH-200-G0O 17/ & 12 Watering can 1
16 |RC250-700001-000 20155 2 Rubber stopper 2
17 |JKOXT4031-000056-000 |BIAKTZZ Front light bracket 1

9-20




B=/HE L/ Cover plate assembly

A#T35-100XHYG

9P8

4.3

4.1

9-21



9P8 B4R/ Cover plate assembly
A#T35-100XHYG
Iff%‘ MRS e, Description HE| FHEEH | HLEH ekl &F

em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |JKOXT4031-800510-G00 |=iFHE% Air conditioner cover 1
2 |JKOXT4031-800081-G00 | B#FMIifm Column interior 1
3 | JKOXT4031-800022-G00 |EES#&EOZM | Inspection hole plate 1
4 |]ZSK02-000100-G00 EBRRINE A Plastic snap fastener 4
4.1 |JZSK02-000101-G00 HE+ Twist needle 4
4.2 |JZSK02-000102-G00 FnEE Seat deduction 4
4.3 |JZSK02-000103-G00 EhH Reed 4
JKOXHT3560-800021-G00 | /5B IifHHR Rear trim panel 1
JKOXHT3560-800200-G00 | S [E#HIFE Steering gear guard 1
6.1 |IJKOXHT3560-800201-G00 | A EIHALIFE Left guard 1
6.2 |JKOXHT3560-800202-G00 | A EIFAIFE Right guard 1
7 | JKOXT4031-800061-GO0 | ihtR#E Floor mat 1
8 |JKOXT4031-800011-GO0 |{YFRETFEK Lower shell 1
9 |J01G200-800005-G00 AT RO Front air outlet 4
10 |JKOXT4000-800013-GO0 | BRFEM O Defrosting air outlet 2
11 |JKOXT4031-800100-GO0 | AL FRE: Front dashboard 1
12 |JKOXT4031-000060-000 |ER&EZZE Monitor stand 1
13 |JKOXHT3560-800041-G00 | AEEEH Right side covering parts 1
14 |IJKOXT4031-800042-GO0 |#kF i Handrail pad 1
15 |A300-420001-G00 R Cupholder 1
16 |JKOXT4031-800043-G00 |HEZ=ER Right side cover plate 1
17 |JKOXT4031-000055-000 |iEPHA 32 Sunshade curtain bracket 2

9-22




B=/HE L/ Cover plate assembly

A#T35-100XHYG

9P8

4.3

4.1

9-23



9P8 B={tRk/Cover plate assembly
A#T35-100XHYG
Fs YIRS 2 Descriti #}E | FiaHEE #HIEHEA ERAER &F
ltem Part No. i escription Qty | Start date | Exp date Serial No. Remarks
18 |JKOXT4031-800052-G0O0 | J5 ZR3EE FH &S Top sunshade curtain 1
19 |JKOXT4031-800051-G00 | Tn&RAI4H Top interior 1

9-24




FEs WHRERS
Part X Labeling SYSTEM

A#T35-100XHYG

F= 2R ERER D]
Item Description Serial No. Page
=
10P1 FRRRERE . A# 10-1
The label schematic
—
10p2-1 | R A# 10-3
Label
—0
jop22 | R A# 10-5
Label

10-4



10-B



10P1

RREE/The label schematic

A#T35-100XHYG

HE [zzzzzz] @i!m =7

172 12-13

20

1 9
FS-108 @

10-1



10P1 FRRREE/The label schematic
A#T35-100XHYG
Iff%' MRS - Description WE | FEHEHE | HLEBH & 2 &iF
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |GXR1600-020009-000 |E&H#ZE (FMEE) | Warn label 1
2 |GXR1600-020009-001 |E&EMHRE (FFEE)  |Warn label 1
3 |NC9321-020010-000 YIFRRIRE Hand cut risk label 1
4 | R960-020059-000 HCHRAE HC Mark 2
5 |NC9321-020008-000 IIREERE Mast warning label 2
6 |ABSN360-010002-000 |ZRZEMEAFRE afety instructions label 1
7 |GTWZ110-020013-000 |3H4R{L B ARE Tiedown point label 4
8 | R960-020035-001 EMmIRE Lifting position label 4
9 |R960-020011-001 I TBARE Hydraulic oil label 1
10 | R960-020016-001 R iR Antifreeze label 1
11 |R960-020017-001 Rz e Antifreeze label 1
12 |SET251-010005-000 SRNFRE Operation label 1
13 | SET251-020005-000 SRNFRE Operation label 1
14 | XCIPY300-010004-000 | FEEEFRE Charging Label 1
15 | XHT3560-020003-000 | ERIFE Warning label 2
16 |GTHZ120-020021-000 |3X*FHANGCHA HANGCHA LOGO 2
17 |R960-020037-001 FHERE Script label 4
18 |XHT3560-020002-000 |#kfarphizk Load label 1
19 |GXR1600-020007-001 | FHEHR%E Script label 1
20 |XHT3560-020001-000 | FE{AIFRES Tonnage label 1
21 |XHT2560-020005-000 | FHAINEEFRE Controller Function Labels 1
22 |AMB150-010005-000 FARLFRZE Key tag 1

10-2




10P2-1 FriR/Label

A#T35-100XHYG

A confirmed to be locked

AY4

Y/

A ‘Y-
— o /x

(1) GXR1600-020009-0008444 G (2) GXR1600-020009-0018544 Grf

(3) NC9321-020010- 0000 F ik

- The machine must be used
% t after the steering shaft
REHAER! is

(&) R960-020059-000HCkxk
A
d
Ol
n O L
[9
®)
man®) (6) ABSN360-010002-000 %4 /Mt

(5) NC9321-020008-000[ %444

R960-020035-00 TR ik (9) R960-020011-00 THEh#A
(D) GTWZ110-020013- 000 Bk
Aons

| B ) | MTIFREEEE 5

R960-020016-00 1B il (1) R960-020017-00 1B AL

@ SET251-010005-00 08444

@ SET251-020005-0008 4k @ XCIPY300-010004 - 000 HARE

10-3



10P2-1 ¥riR/Label
A#T35-100XHYG
Iff% MRS - Description WE | FEHEHE | HLEBH &z A &iF
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |GXR1600-020009-000 |E&H#ZE (FMEE) | Warn label 1
2 |GXR1600-020009-001 |E&EMHRE (FFEE)  |Warn label 1
3 |NC9321-020010-000 VIFRBRRE Hand cut risk label 1
4 | R960-020059-000 HCHRAE HC Mark 2
5 |NC9321-020008-000 IIREERE Mast warning label 2
6 |ABSN360-010002-000 |&RZENFIFRE afety instructions label 1
7 |GTWZ110-020013-000 |3H4R{L B ARE Tiedown point label 4
8 | R960-020035-001 EMmIRE Lifting position label 4
9 |R960-020011-001 I TBARE Hydraulic oil label 1
10 | R960-020016-001 R iR Antifreeze label 1
11 |R960-020017-001 Rz e Antifreeze label 1
12 |SET251-010005-000 SRNFRE Operation label 1
13 | SET251-020005-000 SRNFRE Operation label 1
14 | XCIPY300-010004-000 | FEEEFRE Charging Label 1

104




10P2-2

¥riR/Label

A#T35-100XHYG

(D R960-020037-001F#44

RIANGEEIA

GTHZ120-020021-000XFHANGCHA

HANGCHA

===

(5 XHT3560-020003-000fk 744 XHT3560-020001-00 0% fidzk

- e

\ ©

N

%
S

A

@ AMB150-010005-00 0444 @ XHT3560-020006-000R/%£{EHE

QY Fhulk

N
. ,><,%

|
i

@) XHT2560-020005-000Fish ks

]

A TGN

‘{\
11T

= ENNIN
[nsl

XHT3560-020002-000%# 4

GXR1600-020007-001#44 (2% %%

10-5



10P2-2 ¥riR/Label
A#T35-100XHYG
f% LY SR 2 Description HE| FirHH gL HEA &M &8 #ix
em Part No. Qty | Start date | Exp date Serial No. Remarks
15 | XHT3560-020003-000 |{HHERIFE Warning label 2
16 | GTHZ120-020021-000 |3ZZFHANGCHA HANGCHA LOGO 2
17 |R960-020037-001 FHRE Script label 4
18 | XHT3560-020002-000 | #iferihzk Load label 1
19 |GXR1600-020007-001 | FHEHRE Script label 1
20 |XHT3560-020001-000 | FE{AIFREE Tonnage label 1
21 |XHT2560-020005-000 | FHAINEEFRE Controller Function Labels 1
22 |AMB150-010005-000 |$ARLHRE Key tag 1
23 | XHT3560-020006-000 |{RFG22 BEFRE Nameplate 1
24 FEamithE Nameplate 1

10-6










